n \ Pa— \ ‘
5 I i 1
o Gu'/ \,}“\ |. i\ . By - .
- — ) \\ : - v . e - i i e ' f i )
- " + : C T N . = > !1 5 Ve o. ’ - -
; 'ARTS CATALOG NO. A954 : 18- ’ : - .
= ; ' , \ .r.-v l g ) -
‘ ~ l‘\_w_ J , T \ . ® " - . ‘l'- “
1 ' . ALPHABETICAL INDEX |
' "?L:' S I ? B 3 ‘ \., - ' Lo ‘r - - - *
— = e " - I ‘ . -. 'y . ENGINE SECTION o : -
= 2 * 1} . . - e : . ) ‘ K -’ . N
- . . : ,*{ S R PAGE  GRD ¢ - . - . - . PAGE GRID
. o lf Air Cleaner.................. 5 . A6 Fuel Pump............... - 21 ‘B8 .
. . Battery.:.. ol 23 .- 'B10 Fuel Strainer ... .. i 21. " B8
< -f% = Belt, Starter-Generator ,,..... 17 B4 Fuel System ....-........... .19-21 B6-B8
N . [ © Camshaft. . .......... TR 7 A8 GasketKits ................ : 13-21 A13-B8 :
- - N Carburetor . ........., et 21 B8 °  Govemnor...... e R A - ” S
e+ - [ ConnectingRod............ 911  AIA12 - s Muffleri....... S L N A
- -2 - ‘é; Crankshaft.. ... ... ... ... 911 . * AI0-A12 T TUOiPan ... i i wn. 13415 A13-B2 .
v ; Cylinder Block . T, .. .«....... ;- 1315 | AI4-B2 Piston-........... . .. 9-1 Al0-A12
e {._ ' Cylinder Head ........ e 1315 A14-B2 Spark Plug........ PR .23 ‘B0 |
- Caan { " . Electrical System . -7 23 *-B10 -Starter-Generator , . . ¢ ... .. 25 - B12 i
pr 0 s “PExchahger, Heat............. Caa C8 ~ Tank, Fuel. g....... .. ) 21 B8 -
o oo Fanoioo e nn o - 17 B4 - ThrottleLinkage ............. 17 B4~
‘ | -Filter, Breather .../, ._.... 7. A8 . " valves ........ P .. 7 AB )
. _ _. ) | Flywheel .. .27 0 13-15 A14-B2 - " . ‘
it L . o 7 ';5 * ) C : . Lo . o i
L " S o . ' BASIC TRACTOR SECTION
> d o, ’ !“l;: ** Axie, Front .....0............ B c2 . Hydraulics (Continued " , :
. . "N Rear .........ccoviun.. . 33 c6 .. Motor, Hydraulic Drive . ..., 4, c14
sy i  Baffles & Shrouds Ceeeegaan, -7 B4 ° Pimp ..o, ... - c12
. B Decals ................ Y ¥ D2 - Valve, Control . ............ 3 C10
; . . | . Fenders .................... 43 D2 -. . = Valve, Control Linkage. ....._ 37 C10
- b Frame..............0......0. 45 D4 Implement Lift Lever ......... - 47 4 D6
-/ . . . Grille.......... e 4 - D4 - Instruments......., Neariannn 23 " B10
— ' E  Headiights... .. e 23 B10  ‘ParkingBrake .......... e 31 - . C4
JE— Hitch .e..... oo o lon 47 D6 Seat, Operator's ............. 423 ., - D2.

- L@ ¢ Hood ..........:... Ve 45 D4 . Steering Wheel & Gear ....... 27 B14
-1 = . g . Ff‘;(draulics R 35-41° C8-C14 cToolBox .......... ... S 43 D2 .
—_— : ! Coupling, Pump Drive ... ... : 33 €12 Transmission.... .., ........ 3 cé
P ) i Hoses, Lines & Fittings . .. .. - - 35 C8 Wheels, Front & Rear ........ 31 " C4
—_ 0 ' ’ - ‘ > o ‘ '

_____ , _ ; n B _ Y ]
' PRICE 75 CENTS : L L . >
L | "" : ! “ wl'é ' )
. - % J. |I.- CASE-COMPANY : v Vo ) L
‘,J— - Racine, Wisconsin, U.S.A. 4 i ‘ v .
+ .-a ’ - ' . ‘ : ) . ~-
__ ' . ' VoL i B T : P




4
"nght Hand” and "Left Hatd" sides of this machine are determmed py standlng at the- rear
of the unlt and facmg in the direction of forward travel J . .o Whenusing this cutalog, notice the reference (o =crial

& ~

tut speeilication numbers of carious components noted
- ) Serial Numbers here and listed In the "description” copy. By relerring

to corrvet serial mumbers, proper parts identilfication
. . . _ - will hee assured,

- ' ' " T \ NN
b . * ‘ . ‘ \ iy
i : .. . o ey n )
o . ; N p e Parts Catalog No. A954 -
' 2 ’ s C C ‘~ ’ _"‘ - ..: .~_: - - \',‘“ - T - ) . ‘\\\_ B a "\
. Indexes -~ ' _ Orders , S A - - | RIS
This Parts Cata,log is arranged for easy * Orders’ shouldplamly spe01fy correctpart s ‘_ ''''' S ot . S - .
: identification of Genuine CASE Service number, full descrlptlon, fuantity required, - - e T e e o ‘ L~ ) .
Parts. An alphabeticaldindex is provided'at * ° machine model dnd engine model, machine , CASE 13 ‘ < - { Lt ‘ .
- the front of this Catalog to locate the major and;engme serial numbers; method of ghip- _ - : 0 - 1 ] e .
] . groups or assembhes A numerical index at ment and shlpplng address DA - . T . 80 GARDEN TRACTO RS ' / .
} the rear of the Catalog gives the part num~ ., %' = T o ) Lo ' o v T ' /A,
‘ . bers and the pages on which they are de- o 'Changes L e ., ‘ ' — - -
. . scr1bed . ‘ o : N - ‘
- CL NS . / . Wheén ohanges to the machme make 1t.nec- B . R
, . LT i ' essary, revised pageg for this book will be - . é:) ' :
. ‘ Illustratlons . issued. The revised pages will be issued with S . . \—- ‘-“
o . - All parts are 111ustrated in ”Exploded . thersame page numper as those they replace - TRACTD:UMOBI%EL AND ENGINE MODH SERTAL AND %
: “Views" which show.the individual partsin - °  and the' "issug" number" and date will be - |. , SERIAL NUMBER . SPECIFICATION UMBER & - ‘ s
" -stheir normal relatmnshlp toeach other, Re- . . advanced .' - : S TR 2
I ference numbers are used in the illustra- T tive that evised Parts Book  x ‘ '
_ R tions. These numbers Correspondto thosein . - is ;mpela 1: d int r :;S S ::.‘h' , (I .
C - . .+ the "Reference Number" columnandare fol-" %a is Be kmser & mao eir 1;195513:51 ° . _ ‘ ) .
T . 10wed by ‘the part‘number descnptlon and « arts Books as S0on as receive ure N .8 T -
quantity required; to do so will Tead to'eonfusion and defeat the 1 | > .
L - L ' ; . e purpese o?%e book, - X . I ‘ ’
- - s SR : o ‘_ . '
L ' '- Indented Descrlptlon L T ‘ A - : ) .
. i ' - ) ’ : ’ ' b
: Indented parts in the descrlptlve list areapart of the precedmg assembly or sub- assembly : i ‘
... . -~ The guantity shown in the "Number Required"” colums is the number of parts used on a ma~ J o . e
- chme except where parts are 1ndented indescriptive list. In this case'the quantity shown is: the u . -
: o ‘ number required for the preceding assembly or sub—assembly - B ) - _ . ‘ < -
N B ) N ) ‘_'_ . . .‘ '. A = . N - ‘ a . . o
.\ - REF, PART NO. | D CRIPTION  ~ REQD . ' 1" . - L _ ' - . o
o . _ A 55159 CYLINDER -ASSY - redr steering . ................ .1 . o ' .
. ) 28, A 56208 ° - SOCKET ASSY - rea) cylindér .. ... ....... e P SRt : . ' - . .
. oo . 29 A 5H956. PLUG - ad]ustmg, socketassy ... ... e e e I | . SN TRACTOR MODEL DESIGNATIONS I ENGINE MODEL DESIGNAT'ONS .'
‘ : - 30 A 55957 SEAT - socket ba.]\*{ ............. e e 2 Sy — . - ' -
. 31" A 56210 . " SPRING - socket .} ... ... R IR | ) - O Tractor : .
| 32 A 56209 .SEAT.- Socket spring.. . . . P e w1 o . 130 : K241 S Engine
: - 33 G 45175 | CLAMPASSY-socketassy..-.'.‘....'......’..._...~..1_'ﬁ' - :
| 16- 836 . BOLT = '1/2" x 2-1/4" N.F.hex.. ... ... e SUCTRNS S T ) ; . : ]
| : 34 132- 104 . - PIN - cotter, 3/16" X 3% ... . ... .. ... Lt -, <186-Tractor : K3015 Engine .
' T 35 A 55889 - STUD - ball,socket & cylinder . ......... e e w2 : . : - - . ) Co
o 36 13- 410 "BOLT - 1/4" x 5/8" N.C.,hex. . ... .. e 4 _ cd ' ' ' ~
- . \/’ﬁ. . - 37 82~ 4. - LOCKV{ASHER - 1\/4" SAE_. R s 4. .. F ' - - . T "
. s | . Terms "Right Hand" and "L&ft Hand” - . . . ' o S
. ' -] N - &
- . : - - . - Wl Specil] e
; . L . i ) . . - ’ |




Printed in U.S.A, -

, o
| ' - .
| CASE 130 AND 180 GARDEN TRACTOR‘ 5
| i b ' '\
! AIR CLEANER \
| - o o 1 . \.\

REF. PART NO. - DESCRIPTION " . REQD

1 KOA235100 ‘ AIRCLEANERASSY ....... o1

.21 120- 409" NUT - Wing, 3/8" NoCo v v e e e endsonsnnnnnnein 1

3 KOA 536 WASHER - copper .. ,...... R P R |

4" | Nss COVER - air cleanér, . . ... e e RS

5 A 70090 "ELEMENT - il CleAner .. ... ... .ileesaunnnns,n .1

;] " NSS " BASE -aircleaner. . . .. ... ... ...ttt ».1

7 177- 131 SCREW - fillhd, 10-32 x 1/2" ............... 3

8 ;192- .18 LOCKWASHER - 3/16", .-, .-, AR W 3

9 [195- 6512 | WASHER - plain, 3/16" SAE. . . ....... 3

10 }*xoz'zss.n: GASKET airhorn........,........" .1
| " .
\f ) B EXHAUST SYSTEM

N i ¥ - \ \

14/ A 70399 NIPPLE exh, pipe to eng'ine ..................

15/ 214- 256 CLAMP - hoge, 1-3/16" to 1 3/4", .

186 A - 70085 PIPE - €xhalst , o'v o oo 2 dvvevennnbonn,

- 17 A 70088 MUFFLER . ... 0. o vesrneneeionoannaacnnernnsl
18 A 70057 ...M-BOLT'—exh.pipetobracket...........‘.....’....;
10 . 92- 4  LOCKWASHER - 1/4" SAE ... .. .0 0o nnunmnnsnnnsiss
20 25- 104 NUT - 1/4" N.C. hex.. ... T
21 13- 412 BOLT - 1/4" 2 3/4" N.C.ReX . o o v o v s e e e e e b nnnns
22 A 170007 BRACKET - muffler support ,.....

23 A 70052 BRACKET - mufiflermounting . ...... . ..... ...
24 KO 235563 ‘BRACKET - muffler mtg, sugport
125 "192- 19 LOCKWASHER - 1/4" SAE {plated). ............
*zs 113- 8 BOLT - 1/4" x 1/2" N.C.hex. (plated)
: b
FZ . ®
]
f’ !
F' ) \'
‘F

{

/ A

f‘ - Z |

ﬁ’ Do e ' LY ,i

| . [ N i

/ hd T G‘ ,'

Y -p"
‘i
“ ):, % .
Ef_s,i ol o /
, ‘l /
|
‘l
Issued April, 1966

B



Printed in U.S.A. / .

/
¢

* A ;/
: . ) . . ' / .
. CASE 130 AND 180 GARDEN, TRAC'EC)/. 7 oy
A S CRANKCASE BITEATHER g ’ L
K s S : - , f
. - REF.” PART NO. DESCRIPTION / " REQD
© .1 25- 108  NUT - 1/4" N.CHEX: .. lu't vuernnnn. S D TR
2 92- 4 LOCKWASHER - 1/4"SAE .\ .. .,. ... S AP S | PARY
2> 3 - KO 275220, STUD - valve cover ., .... S A ./‘: ........... 1 o
'4 KO 275143 COVER = valve:.. ........ L O 1 L
‘5 ‘KO 231082  SEAL < breather . oa . .viv s e s s s 2 tpe e PR L1 / %
6 KO 235048 . .GASKET - valve COVET .. ........... S e 2 1,
7 KO 235118 FILTER - bregther . ............. R I .
- 8 KO 235117°  BAFFLE -breather.............. R R AP | N
| 9 KO 235047 REED-breather ............... SRS e L
10 KO 235631 PLATE - breather . . .+ ........ . .,f. T - /
2 130 CAMSHAFT AND yAWES /
| ‘o - h
;o 14 KO 235009  VALVE'- exhaust....... ST ,' ................ ™
o 15 KO 235008 - - VALVE { intake. . ...... R P A o
16 KO 230170-S INSERT ~ exhaust valve seat . . ., .. U A 1 o
17 KO 235007-S GUIDE - valve, T S .2 /
18 KO 235011 . SEAT -'valve spring. .. . L e L 4 2 /
' 19 KO 235010  SPRING - VAlVEe. .. ... .:vousivrruenns 2 /
) 20 KO 230011 - RETAINER - valve Spring.. ... ...e.cuvurasn Y A 2
i 21 KO- 240013 LOCK - valveretainer . .. ... /.. oo vnen o W | '
22 KOA235327 LIFTERASSY ...... L. Lo, P AT 2
23 "NSS . SCREW - tappet a.d1ustmg ........ TR Y 1 ?
, - 24 'NS§—LIFTER - valve. . ..., .. P el
! emme 26 KO 230080 PIN - flyweight Pivot. . . . ovvevvenvuonnnant. L2
25 KOA235155 CAMSHAFT ASSY. - w/flywelght (See item 33). . .. .. .. .. 1,
27 KO 275267 SPRING - flyweight ., ./, .. .. I VA 2
28 KO 230087 FLYWEIGHT - spark advance, ., .....".... R /2
29 NSS CAMSHAFT. . i oo oflvmeeanpacnnn- P A1
. 30. KO 235690 - , CAM - ignition breaker,/, ......... AR A L
31 KO 275066  SPACER - camshaft, .005" . ... ........... o y T vAR
31 KO 275067 SPACER - camshaft, .010". . . .. v ov et vseninennenn UAR/
32 KO 235193 PIN - camshaft, . ... .4 .. ovrrennne ARG I
33 KOA235675 CAMSHAFT ASSY. //antomatlc comp. release .. ..... .. .‘.‘.1-71,;“
/ 180.CAMSHAFT AND VALVES & /
/ 5 ' ¥
37 KO 235826 VALVE - @Zhatst. . . ..o vmnedaoensonnnnsesonnnnns 1 |
= 38 KO 235008 VALVE-intake ... .....c0o0vvuenvennn e 1
30 KO 230170-S INSERT - exhaust valve seat . ... ... .. S I n
40 KO 235007-S GUIDE-valve............ I e e
41 KO 235011 SEAT - valve SPring. v 7T 0 v cse v v e e v e J e e d /
42 /KO 235010  SPRING - valve , R AR -2
~ 43 /KO 230011  RETAINER - valve spring .« o0l AT, .2
! -,44 KO 240013  LOCK - valve refainer ..........0....ieco.n a4
45 KOA235327 ~ LIFTERASSY ............ S S o2
< 46 NSS - SCREW = tappet adjusting . . . . . . FEEEE EREER A A ¢
S | NSS | LIFTER - valve, ... ........ SR hvee eeldail
49 KO 230080 PIN - flyweight pivot, ... ... ... .. T A
y 50 KO 275267 SPRING - flyweight .. ... .. LR T CEEE R 2
; 48 KOA235857 CAMSHAFT ASSY. - w/flyweight (See item/56) . . ... . 1
) 51. KO 230087 FLYWEIGHT - spark advance . ...... o e oade 2
| 52 "NSS TCAMSHAFT. ... v v eee i rnninanadonsfonsl -
-| 53 KO 235600 = CAMY/- ignition breaker. ... .. T I AN |
, 54 KO 275066  SPACER - camshaft, .005", \ ..\ o vennrsonn oo UAR
é 54 KO 275087 SPACER - camshaft .010"., ......... e v enre .UAR
g 55 KO 235193 , PIN-camshaft . ... .........cousortonaoafin.. 1
! 56 KOA235646 ' CAMSHAFT ASSY. - automatic comp. reléase .. ... ..... 1
Il / ‘ I
! . . Issued April, 1966




Printed in U.S.A.
o

/

§— -

, ; CASE 130- AND, 180 GARDEN T,RACTQR ® 9
' 130 CRANKSHAFT PISTON-— CONNEGTING ROD
.REF. PART NO. -7, . DESCRIPTION 1- REQ'D- o
1 NSS . PISTON AND ROD ASSY. (Std. size) ................. 1
; 2 KO 235287 - - RING SET - piston (for oversize\ see jtem 16),-. . "/ A |
' 3 NS - ' RING - mpcomgreSSMn S A 1
4 NSS o ' RING - 2nd comgression(incl expander) SV |
. 5 . Nss RING -~ oil {IncI, expander). . .......:. . .' ..... w1
. . “6 KOA235611 PISTON ASSY (for oversize see item 15) A |
- 7 KO- 235004 RETAINER -piston pin . e R
. 8 'KO 235572 . PIN-piston ,........ T .|
R ) - 8. NSS PISTON ,.....Jec0es i ceai o1
10 KOA235139 CONNECTING ROD ASSY (for undersize see item 18) .1
11 KO 235003 WASHER ~specidl . ... .0vtmvnman s vnnnnnn s, 2
12. KOX.22-35 . LOCKWASHER /.......... S e eeas e ..2
18 KO 235526 SCREW - cap, connecti.ng rod...... et e e 2
‘14 NSS ‘ROD - connecting ...... R 1
/15 KOA235569 PISTON ASSY - .010" overaize . . . . . .. .. .0 .
/15 KOA235571 . PISTON ASSY - .020" oversize.-. P 1
! 15, KOA235616 - PISTON ASSY - .030"oversize............. TP, |
. 16 KO 235288' ~ RING SET - piston 010" oversize. . ... ... caree e 1
./ 18 KO 235289 RING SET -.piston ,020" oversize , .. ............... .1
/ 16 KO 235200 -RING SET - piston.030" oversize . ., .. ....ooneor . ! 1
! 17 "KO 235573 . PIN - piston .005" OVersize. ... .. .........o...... 1
/18 KOA235139-10 CONNECTING ROD ASSY. ~ .010" undersme. N 1
/10 KOX379-6 OIL SEAL - crankshaft rear. e e .1
f 20 . 40035 BEARING - crankshaft ball ..., -, .. e I 2
] 21 W 5063-5 KEY - 1/4" square x 3/4"(pump cplg) ..... v e o 1
: . 22 KOA235555 CRANKSHAF T . . ..ttt ivnsn s nvnanenneinnns 1
DL ;© 23 KOX 366-1  KEY - flat 1/4".x 3/18" x 1-3/4" (flywheel) . ., .. .. eeennl
EE 24 KOX 271-30  OIL SEAL - crankshaft front . . . . . . A A B |
25 KOX 25-71  WASHER -3/4", .. . ......... i a1
{ . 26 KOX 119-16 NUT - speczal Marsder 3/4"NF e e, veasl
f} ' ! ’ 1
JJ' ‘/ -
a / |
! T
:ii “\ J hY
{
I' M
.’ ' ! N
i ] o
{ i -
J k
‘JJ . '.‘I‘
i . [
! I
; !
: | Issued- April, 1966




a'
Iy

\..;;SJ,

M.Nl-il-'t-ll-‘l-l MHHHHHHHQ@QQGH:PWNH
oR Hcmmqmm'ammmmumwo .

4 - 4; . - ‘ "'\\-

+

' ¢
CASE 130 AND 180 GARIEN TRACTOR Lon

- 180 CBANKSHAFT PISTON— GONNECTING ROD

NSS
KO -235880
NS5
NSS
NSS/,
KOA235827
KO 235811
KO 235803
58

.KOA2§5828 .

‘KO 235003
KOX /22-35

KO 235526

. NSS§
K0A235865
KOA235866

KOA235867

KO 235890
KO 285891
- KO 235802
KO 235868

'KOA235828-10

KOX 379-8
40035

W 5083-S

KOA235849
KOX 366-1

KOX271-30 .

KEOX 25-71
- KOX119-16

Cm

o

. PART NO.

.PISTONASSY- oﬂ'o"oversize...,... ......

' ' DESCRIPTION
PISTONANDRODASSY (8td, Slze) ......... AP §
RING-SET - piston {for oversize see item 16).....7....
RING - top compression . ..,,........., e e anu
RING - 2nd compression (incl. expander)
_RING - oil (incl. expander). .. .. ceeeness seee
PISTON ASSY {for oversize see item'15) .. ..........
RETAINER - pistonpi.n..........\ ........
-PIN-piston ,...... . .......
PISTON ....... S S
CONNECTING ROD ASSY (tor undersize see item 18)
WASHER - special . .
LOCEWASHER ............ S v e s e asaea .o
- SCREW - cap, connecting rod ., .
+ROD - connecting

----------

. PISTON ASSY - 010" oversize . . : . .. . . ... e ..

PISTON ASSY - .020".oversize. . ............. Peae e

RING SET - piston 1020 OVEIBIZO . & v+ s s et e aenn
RING SET - piston .030" oversize. . ....... .
PIN - piston 005" oversize. . . .. ‘ .
CONNECTING ROD ASSY. - .010" undersize. ...........
OIL SEAL - crankshaft rear. ...,,....... P .
BEA.R]NG* crankshaft ball ........... N ,./z
- 174" square x 3/4"(pump cplg.). . ..... R '.f: ..

-

CRANKSHAFT. e e e a e es e , e

* g

Issued April, 1966

B
L)



- ‘ '; . .' ‘ - - ¥ N . a0
* . CASE 130 AND 1?30 GARDEN TRACTORS ° A3
! 130 ENGINE BLOCK AND ATTACHING PARTS EE
_ _ REF. PARTNO. ~ © DESCRIPTION . -REQ'D
v : 1 KO 271077  BOLT - cylhd(lengﬂrﬁ”l/é")...‘....’...‘........;.“..7 .
' 2 KO 235175 BOLT - cyl, hd.(length 2-1/2"). . ., ........ fvnnnn .2 - .
, 3 KO 270880  WASHER = cyl,:hd, bolt. ,..... T ey b vie. ©
- 4 KO 235461~ HEAD - cylinder ....,,... T e D |
+ ra, s .5, KO"235810 % GASKET ~head........... ket e e s 1
- h 8 -KOA235092  DIPSTICK ASSY. ... ..':'vresinensnss R | . .
- AR ‘KOB235699. BLOCK ASSY - cyl.,short (incl. crankshaft, rod aasy ) :
- . 7 , governor, camshaft, valves, bearings and plate,) .......... 1 -
B8 KOA235314 BLOCK ASSY - cyl.,stripped (Std. bore) . ST | s
- 9 KO 230170-S_ INSERT -'exhaust valve ,.............. PR | .
Co 10 KO 235007-8 . GUIDE - Valve. . . s« v v v vttt n vt e en e nans s 2 . .
11 KO 235125-8 . SHAFT -'gtub, ZOVernor . . ... .....fv.uuvvunn.1
¢ 12 XOX293-4 ' BEARING - needle, governor ghaft . ..... See e .
.13 41- 18 PLUG-expansion . . . ...\ v vnnrnennrnnnns v e 1
. 14 113- 206  BOLT - 3/8" X 7/8" N,C.hex. plated .... .. e 4
L 15 182- 21 LOCKWASHER - 3/8" SAEplated . , .. ......... Y
- 18 KO 235025 GASKET - camshaft cover. . ... . . . ot vemunennas 1
- 17 KO 235026 ‘COVER - camshaft gear ,............ RPTTUI SPURT B
- 18 192- 19 LOCKWASHER -*1/4"plated . . .2 .\ .. euu . AP
’ 19 113-. . 6 BOLT -~ 1/4" x 1/2'" UNC, plated , b rerrarrresane. d
20 KO 235057 . GASKET -oilpan .............. e R
21 120- '108. NUT - 3/3“NC hex.plated ...,......... e e 4
22 192- 21 -+ LOCKWASHER - 3/8"p1ated. Cieaea, e Ve A :
23 KO 235115 "BASE-oilpan ....v....0..... P | o
- ) 24 195- 522 WASHER - 3/8" plated s e e .4
- . 25 113~ 209 BOET - 3/8" x 1-1/2" N.C explated e s 4
IR oo 26 221- 5 - PLUG-pipe, 3/4"sq.hd, 7. ... vvevnnnnn., e 1
27 KOX 379-6 OIL SEAL - crankshaft'Tear ............c000... AR |
26 40035 = BEARING - cr tball ,.......... e VI
290 KO 235071 GASKET - shim; bearing plate .005" . . . ., e UAR
20 ‘KO 235070 GASKET - shim, bearing plate , 010”. . ., ..... e . UAR
30 205- @ 27 PLUG -button, timinghole .......... e e 1
31 KO 235062 PLATE Zhearing. . . .. .. ...t suinanieinamenas 1
32 192- 21 LOCKWASHER - 3/8" plated : . » ... .. P
33 113- 207 BOLT - 3/8"-x 1" N.C.plated ...... e U |
34 KOX 271-30 OIL SEAL -“crankshaft front .. ... ...cvvoennnesnn. -1
35- KO 235080 FLYWHEEL ......... 1
. 36 185~ 545 WASHER - special, plated et E e h e e e r s e e e s 1
- 37 KOX 119-16  NUT -'special Marsden.,.............. IO |
- 38 KO 235556 . SHAFT - frt. drive stub .. e PO T | -
39 102-. 21 ' LOCKWASHER - 3/8" SAE plated = .z ~ .. ... . . . 1] 4 -
- 40 113- 208 BOLT - 3/8"x 1-1/4"N.Chex . ....... e e e .4 '
' 41 W 5083-8 KEY - 1/4"sd. X3/4". . .. ..ot iiiin i inennn e 1
‘ ENGINE GASKET AND SEAL. Ki :
45 KO 235165 "KIT - engine gasket and seal ........ P P e
) 46 KOX271-30- - SEAL - crankshaft frontofl . . ..., ... .
o 47 KOX 379<6 ° SEAL - crankshaft rearoil . ....,..... o
. Lo - - : . S 48 B 59393 GASKET - fuel strainer bowl. . ., sk *
= ) Co : . ‘ - 49 KO 220174 GASKET ~ breaker COVer. . . . ... . oo v v v v oans . ‘
o ) . - 50 KO 231032 SEAL -breather ..., .. ... ... .0t eineannnn .
f ' L . 51 KO 235048 ~GASKET ~ valve cover ... ........ e '
/ - ~ - - 52 KO 235035 GASKET - camshaft gear cover . , . . '
/ ' e T : 53 KO-235057 GASKET - Ol DAN .. .......0.00evuun aoruinn.
Mo o . 54 KO 235070 " GASKET - $him, bearing plate .010" , ..., .......... 6 .
- / ‘ e ‘ 55 KO 235810 GASKET - cyLhead ............... R I
f' ' Lot . ) 56 KO 240281 GASKEET -~ fuel pump flange . . . . . e e e . e 1 .
- ' P _ " % A 72100 GASKET - carburetor flange, . . .. ........ PR | .
. / ) I ’ d . 58 KO 275341 GASKET - carburetor airhorn. .. ................ 1 "
i : - *  Printed in U.8.A. o - ' Issued April, 1968




—

- E
°

REF..

PART NO. , . DESCRIPTION . REQ’D
1 KO 271077 BOLT - cyl. hd. (length 2-1/4) . .......... DI I
2 KO 235175  BOLT -cyl.hd, (length2<1/2") ;.. ......... Vs ... .‘?. . 2
3 KO 270889 WASHER - cyl.hd. bolt ......... C et e vi. 9
4 K0'235820 HEAD-CYI ------- et e s e e e P . A--1
5 . KO 235810 GASKET - hea.d ....... B TP A X
8 KOA235092  DIPSTICK ASSY, RPN §

" 8 KOAZ235851 BLOCK ASSY - cyl. , standard bore ..... P N
8 KO 230170-S INSERT - exhaust valve TR ¢
10 KO 235007-8  GUIDE-valve........ “fz e AR e 2
11 KO 235125~S | SHAFT - s5tub, BOVEINOr . i'v v v v v v aveuio e s [OSI |
12 KOX'263-4 BEARING - needle, governor Y N |
13 41- 18 PLUG - €Xpansion . . , . . vve oo vunsnnnoens e L1
14 113- 208 BOLT - 3/8"x 1-1/4" N.Chexpltd, , .. ....% .0 suu.s. 4
15 192- 21 LOCKWASHER - 3/8"pltd, ............. e L.4
18 KO 235025 GASKET - camshaft cover, .........\.... e 1
17 KO 235026 COVER - camshaftgear .. .......... e e reea S §
18 192- . 19 LOCKWASHER - 1/4" pItd. . . .. e R |
19 113- 8 BOLT - 1/4" x 1/2":UNC pltd ..... PP Y
20 KO 235057 -GASKET -oflpdn ............ e s eess 1
21 120- 103 NUT - 3/8"NC ‘hex.pltd. ...... [ |
22 192- 21 LOCKWASHER - 3/8"PItd, + ..o uviversnnuenrens ves. 4
23 KO 235115 . BASE-oflpan ..... femt et et DA |
24 195- 522 WASHER = 3/8"PItd. .o\ i it vnnneennnnonessingn.d
25 113- 209 BOLT - 3/8" x 1-1/2" N.C. hex. pltd Ce e et n e .4
26 221- 5 PLUG-pipe3/4"8q.hd. .............. Ve e e . |
27 KO 379-8 OIL SEAL - crankshaft rear .. .......... Cearedaaanel
28 40035 BEARING - crankshaf;tba.llz ,
20 KO 235071 . ‘GASKET - shim, bearing plate .005" .. ...... e .UAR
20 KO 235070 GASKET - shim, bearing plate .010" . . ., , e et UAR
30 205- 27 PLUG - button, timing hole .................. TS |
81 KO 235815 PLATE - bearing ....... e SR A .1

- 32 192- 21 ‘LOCKWASHER, - 3/8" pitd, . . ., . . e [P 4
33 1i3- 207 o BOLT - 3/8"x 1" N'C. pltd. L 4
34 KOX%271-30 ~ OIL SEAL . crankshaft front ...................... 1/

/ 85" KO 235818 FLYWHEEL ................ s C e 1
36 195- 545 | WASHER - special, plated , e e R |
37 KOX119-18 NUT - special Marsden . . . . .o~ . .o ovovnonouscnnnnnl
38 KO 235556 SHAFT - frt.drivestub ......:......... Ce e 1t
39 "192- .21 .LOCKWASHER - 3/8" SAE, jplated e Cee e veso 4
40 118- 208 ° BOLT - 3/8"x 1-1/4"N.C. hex, pltd S .. 4
a1 w 5063‘-8"~KEY 1/"sqx3/" ........ e, R |

ENGINE GASKET AND SEAL KIT
45 KO 235185 KIT engine eta.ndseal ......... S &
48 KO0X271-30 SEAL -cr haft frontofl-, . ....... ;.. -0 iol

' 47 KOX 379-6 .. SEAL -crankshaft rearoil . . ... e 1

‘48 B 59393 - GASKET - fuel strainer bowl . . . . . . ... e -1
40 KO 220174 GASKET\- breaker cover .. ..... e e 1.
60 KO 231032 SEAL - breather . ............ RN TR R R .
81 KO 235048 GASKET -~ valvé cover . ... ....cuvvvuus . . .2
52 KO 235025 GASEET - camshaft gear edver ., ................ .. -1
53 KO 235057 . GASKET -oflpan .........cvveevneencsessan el
54 KO 235070 GASKET - shim, bearmgplate 1} [ LR
55 KO 235810 GASKET-cyl-head. .., .......... PP S |
56 KO 240281 GASKET - fuel pump fIange . & .. .. oo vw s e v e ons |
59 A 172100 . GASKET - carburetor flange . .. .. .. ... . ' ccuvenss 1
58 KO 275341 GASKET - carburetor air born. , .. .. .. e e e e s A

CASE 130 AND 180 GARDEN TRACTOR

@

180 ENGINE BLOCK AND ATTACHING PARTS N

Printed in U.S,A, -

- Issued April,"1986

& . -

1‘5 o

'S
.
1
=
= ¥
.
- ‘
1
o ’ 1
|
|
!
i
-
[ {
B




-

/

Ll )
CASE 130 AND 180 GARDEN TRACTOR 17
BAFFLES SHROUDS FAN AND PULLEYS
- REF. ' PART NO: - DESCRIPTION - ‘ f REQ'D
=~ -1 A" 70006 DEFLECTOR -engineair................: 1
< 2 192~ 19~ LOCKWASHER - 1/4",pltd.. . . . .. .. .. A
'3 113- @ BOLT - 1/4" x 1/2" N.C*hex.pltd. . . . .. e el 2
. "4 KO 235040  BAFFLE-cyl.head.................. .~ il
- 5 KO 235368, BAFFLE - carb. side alr ...... e e, ¥
8 KO 235207 PULLEY - starter;......c... PR R I | -
- 7 KO 235052  SCREEN - blower alrintake . .. .. /..o oo o e 1
: 8 185- 515 WASHER = 1/4" plated v . ouvvoninnsnnn e, s d e
9 102- 19 LOCKWASHER - 1/4"pltd. . .. ......\..-. R S
) 10 175- 438 SCREW - 1/4" x 5/8" N.C.truss ha: Phillips, pltd. . . ... L4 '
3 11 KO 235883  HOUSING -blower ,............ Ce e c e v 1 .
~ -12 118~ 2 BOLT - 1/4" x 3/4" N.C., hex.hd pltd. e e L. 4
. -13 192- 10 . LOCKWASHER-1/4"pltd. ............ PRRIPIESHNNNY 3 ’
14 KO 235054 BAFFLE -cylinder ;.. ..oonveenvnmensnens '. A B
15 83- ~ 55 SETSCREW - 5/16"x5/16"NC.ho]10w hd,cup pt. TR S
. 18 A 70082 , -PULLEY - engine .. ........c........ O S
17 A 70084 - FAN - engine ., .., e e e e S
18 95-° 6 WASHER - 3/8"plain . . v v oo e vv s e vnnnannsns R T
19 92- 6 LOCKWASHER - 3/8"SAE .. .......coaiveieiansias 1.7 .~
20 13- .616 * BOLT - 3/8" X 1" N.C,BeX. o .\ o ierrnnnneecens S §
21 A 70205 BELT - drive, starter, generator ......... . R
; CHOKE THROTTLE AND GOVERNOR oo s
S 28 A 170108 CONTROL - choke (i.ncl Jockwasher &nut) ..... U PP
29 -173- 212 SCREW #10-24 x 1/2" rdhd. .. ....... ., A
30 -A 70106 CLAMP - chokecontrol ............ A T
31 XO 235056 BRACKET -chokecontrol.........:i.......c00.n.. 1" .
- 32 129 7 UNUT -#10 - 24 heX. . . .. iveievvnerneenanss P A R
N 33 Al ~70107 “CONTROL - throttle (incl. loﬁkwasher & nut) , A R e
A 36 193- 170 LOCKWASHER - #10 int.ext, shakeproof pltd. . .. . . .. PP R
L 37° 177-. 131 SCREW - #10-24 x 1/2" rd. f111 hdpltd. . ... ..., P
38 1209 7 NUT - #10-24 N.C.. . .. A e PR R
39 A 70105 BRACKET - throftlg.....J.a .......... PR |
40 A 70108 CLAMP - cable........ T L1
. 41 KO 235494 ‘'LEVER < govermor. ... i e e e I T
42 15- 420 BOLT - 1/4" x 1-1/4" N.C. BOX « oo - T
43 195- 515 WASHER - 1/4"pltd. .. ... ..i'v v vevenronos e 2
44 25- 104 NUT - 1/4"Hex. ........ f e R S
45 KO 235496 SPRING - SOVEITOT ", o v o % e v v enivnnnnsans A :
46 192- 19 LOCKWASHER - 1/4"plid. ........... R IPE S -
. . 47 KOX 25-67 ~ WASHER-thrust. ... .........co00ee.. AR O
48 KO 275680 WASHER -~ wavy ....., fe s R e 1
- 49 KO 231052 CLAMP - swivel, wire . ...... e e e e 1 .
50 KO 235086 LEVER - speed-control, , ..... e PR
" 51 KO 235085 - SPACER - speed controlbrkt. .........7 . .......... 1 :
’ . 52 "KO 235084 BRACKET - high speed S0P . ......... i ieaeereens 1 L
58 120- 37 NUT - #10-32, hex,", . S S
.. 54.-192- —18 ~ — LOCKWASHER - 3/16" pitd. - .. ... A I TR 1.0
55 A 10326 JOINT -ball . ....... P A SR
56 KO 235277 ROD-throttle, . ... ............ B P A SR
" 57 KO 235278 RING - retainmg,throttlerod..-........‘...'.;.;....,.-1_
58 KO 235476 BUSHING -~ governor crossshaft ................... 1
58 KOA235256 SHAFT ASSY - EOVEINOT CLOBSB . . . v s v v v s vas oo s s s s s aa la
80 KOX 283-4 BEARING -needle govermr shatt .., ., ...... .. . .1
. 61 KOA235157 GEAR ASSY - BOVEIDOT . .. o e v nvne v o .. e 1
d -~ 62 KO.235125-S SHAFT - governor stub., .- . .. O A e 1 .
63 KOX 25-55 WASHER - governor stop pin ...................... 1 L E
64 KO 231355 ~PIN-governorstop ............ et e e e e 1 o
Printed in U.S.A.. " - Issued Apri.l, 1066




18

>

© o =T oy Ol G5 O e

REF,. PART NO,

A 70094
‘118- - -1
171- 2
102- 19
129- 101
A 70081
A 70099
A 70101
A 70526
10 A 70100
11 173- 239
12 120- 504
13 217- ° 200
14 B 53256
15 A 70103
16" A 70102

- 17 A 72100
18 A 72073

g 182- 20
20 113- - 103
21 KO 275341
22 222~ 4021
23 222- 101
24 222- /102
25 KO 235007

26 222+ 41

27 KOA235361

it

27 ~KOA235807

28 71- 410
20' 103- 60
30 A 72108

9
..‘." '
Printed in U.S.A,

CASE 130 AND 180 GARDEN TRACTOR 19
FUEL SYSTEM
DESCRIPTION REQ'D
BRACKET - L.H, fueltanksupport.,..-; T |
BOLT - 1/4™x 1/2" N.C. hex. ~plated , . ... P I
SCREW - 1/4" x 1/2" N.C. flt.hd plated , , .. .. e 2
LOCKWASHER =1/4" plated . . .. ... ..t i . 4
NUT - 1/4" N.C, hex.plated . ., ..... T i e s e et ek e 4
BRACKET - R.H. fuel tank support ............ P 1.
CLAMP - fuel tankmtg, ......... e researeraand
TANK - fuel (includes cap A70526), C et agea 1
CAP —tabK . . .ttt e et e e e e 1
STRAP - fuel tank mtg. , . ... ... e e e .2
SCREW - 1/4" x 1" rdhd plated ............... e. .2
NUT - 1/4" N, C Bhu: o i v i it et e e 2
NIPPLE - 1/8" x 3/4" close-~pbrass . e e el
FUEL STRAINER @SSY (Repairs see Page 21) ........... 1
, FITTING - fuel Line, NYIOn . , ... vvveussionnennnn... 2
HOSE - fuel line ........... Pe e s et e e r st e 1
GASKET - carburetor flange . .......... e e e e 1
CARBURETOR ASSY (Repairs seepage 21), . ........... 1
LOCKWASHER - 5/16" plated . .............0.... .. 2
BOLT - 5/18"x 1" N.C.hex.hd. ... ... ... .0 ' unun.. 2
GASKET -alr horn .. .........0c¢veiivennnnnnns . 1
CONNECTOR ASSY (includes sleeve and oat) ,.......... "1
SLEEVE - (For 3/16" O,D, tube). . ......... e .2
NUT - (For 3/16"QOD.tube). . ............. P 2
LINE - fue]l pump to carburetor . . ,........... e e 1
ELBOW - (includes sleeveandnut) .. ........00o0 ... 1
FUEL PUMP (130) Ident,no.on primer lever
" (Repaireseepage 21) . . ... ... .0t ot rns e e e e e 1
FUEL PUMP (180) Ident, no.on primer lever
(Repairs Bee Page 21) , . .. v e v it e e err e eannnns 1
SCREW - 1/ “x5/8"NC.Iil.li.sterhd ...... '.....“.....'.2
LOCKWASHER - 1/4"plated . . . ,.....00nuons... .. 2
GASKET - fuel pump mtg, . . e e e e PR 1
~
] e ‘ gt
Il -
- N N
- L

Issued. April, 1966 .

s

t



REF.’

Printed in U.S.A.

PART NO,

1. A 72111 FUEL PUMP REPAIRKIT. . .. .0ven v 0usossals fenna s 1
2 A 72105 SPRING - fuel pump 21 1 - T A
3 A 72107 + VALVE - fuelpump, . . . ..... T
.4 A 172108 ASKET ~ valve .., ..... PR
5 A 72109 IAPHRAGM ASSY. .. ....... IS
6 A 72110 CSPRING - diaphragm . ...........c 0000 ufaunen .
T A 72108 «  GASKET - fuel pampmig, ;. .,... res
A720‘73 cARBURETOR
A 72073—“*CARBURET0R ASSY, . . e
<15 A 72077 “JET ASSY - high speed & idle adj, S N
18 A 452078 SPRING ~idle jet 3,........ ..... -
17 A 72085 SPRING - choke detentball . .. +,......... e
18 211- 3 BALL - 1/8"steel . .......... [ 1.
.19 A 72091 SCREW - #3-48 rd.hd.mach,, brass. . . .. e ‘.. 4
20 A 72074 VALVE ASSY ~choke diSC, . . . s . .ot vvennnrnnsenn 1
21 A 72086 INLET NEEDLE & SEAT ASSY . ... .0 s o R
22 A 12102 GASKET -needleseat . ............... ... 1
23 A 72079 P]N-carmretorﬂoat........................'1
24 A 72078 FLOAT ASSY. .. ... 0 e e eennnnn e, 1
25 A 12081 .. GASKET - carburetorbowlring . ,....... e e e e s e 1
26 A 72082 GASKET - carburetor bowlx. e et ety 1
. 27 A 72080 BOWL - carburetor .......,... P P |
28 A 72084 -~ NUT & GASKET ASSY ~ bowl. e e e e e 21 /‘
20 A 72083 GASKET - DOWEl SCTE€W. « o o v v v evnvs e, e 1 ‘ |
30 A 72101 .SEAT -highidle jet. ... ... .o eeenneenen.. 1 ‘
31 A 72075 SHAFT & LEVER ASSY -choke . .. ... o0 vevomunnaadl
32 A 72087 PLUG - 3/B" @XpanSion . . v o v v v s v v v ennasennnnses } S
33 A 72098 SPRING - lean-rich adjusting serew . . . .. Cemneanan 1
34 A 72000 SCREW - adjusting (lean-rich). .....c............. 1
‘35 A 72090 VALVE ~throttledige . ... ... ... . ... uuuun... 1
36 A 72088 PLUG ~carb.body passage. ... ........c00unuuas 1
37 A 72089 SHAFT - throttle lever. . ... . oo i 1
38 A 72097 " SEAL - throttle shaft .. , ... .. e e e e e 1
39- A 72094 DOG ASSY ~ throttle Saft, . . . .o v vee o en s ee e enns 1
40 A 72092 SCREW - idle stop . . . . . S, 1
41 A 72003 SPRING - idlescrew tenSion. . . i . vsr o v v e v v n s s Ll
42 189~ 77 SCREW -~ throttle dog clamp #Bxl/Z"N CJillbhd. ....1
43 A 72096 LEVER -throttle. ... . v. oo ive e e eninnen 1
44 A 172095 SCREW ASSY - throttlelever........... e r e e ey 1
45 - NSS BODY - carb, (Order A72073 Carb. ASSY)y v. ... . S | .
46 A 72103 KIT - carburetor'repmr ......... Bt e e e ey S ;
- T .
B53256 FUEL STRAINER T e
. B 53256 FUEL STRAINER ASSY . . vii v v i ne i ctnvvnean s 1 :
50 B 51980 COVER - fuel strainer ......... /S S
51 B 51978 CLAMP ASSY. - wire & thumbnut. ., ... ... ... .. e 1
62 B 51979 STEM-~valve . . ... ....... S P TRIPU |
53 B - 51977 'SCREEN - Strainer . ... v v o it n it et snnnannnns 1
© p4 B 59393 GASKET - strainer. . .. .... . ... . ...uvn.. SO i- ,
/565 B 51975 BOWL ~ SLEAINET . & v v v e S e e e v enens e S .

Issued April, 1966 -




42

CASE 130 AND 180 GARDEN TRACTOR

Printed in U.S,A.

23
" ELECTRICAL WIRING AND HARDWARE
REF. PART NQ. DESCRIPTION REQ'D
1 A 70222 . ¢ SWITCH-Hght .. .. ... ..t itienrrnertnnnennnnns 1
2 R 18748 AMMETER =30 amp.. . ..o vvvveenvenneninnnannss 1

3 A 11373 SWITCH - ignition (incl. keysandnut), . ......... R |
4 A 20348 KEY - ignition switeh.,........... beeea Crees . 2
5 A 70208 HOLD-DOWN - battery . . v v v v s v v ossovovnnness .1
8, A 70207 ROD - battery hold~down . . . ... ... .0 evunn PR
7 - 102- 19 LOCKWASHER - 1/4", pltd.. . ......... b et e aes @
8 120- 101 NUT - 1/4" N.C, hex.,plated . .... et e ees 2
9— KO 235107  SUPPORT - starter generator adfsbrkt.. . i . ... . a1
10 129- 102 NUT - 5/16"'N.C, hex. plated. . ....... leeen R |
11 195- 20 LOCKWASHER - 5/16" plated. . ........ e, <4
12 113- 103 BOLT - 5/16" x 1" N.C. hex.hd. plated ........ e 4
13 195- 520 WASHER - 5/16" plain plated. . . . . . D e
14 KO 235203 BRACKET - adjusting, starter generator : Py .1
15 A 70202 STARTER-GENERATOR DELCO NO, 11018707 ......... 1
16 KO 235196 SUPPORT - starter, generator, .. .0 o v v v v s e neens .1
17 192- 21  LOCKWASHER - 3/8"plated ... . . +7 . .0 veeinennnnnns 2
18 113- 221 BOLT - 3/8" x 7/8" N.C. hés Jplated. . ... ... R .2
19 A 24572  HEADLAMP~I2VOl 7. ...........coniinuiaenn 2
20 A -11276-  GASKET fnerring . ........... ... ..., 2
2l A 11275 RING - headlamp retalner . .......... Ve e re e 2
22 187~ 1102 SCREW - #6 x 1/2 pan'hd. self tapping. . . .v. v vev e vunn,, 8
23 KO 230722 CONDENSER .......... Ceh e P e vl
24 KO 231281 COIL - ignition . ......... C s e e .1
25 192- -19 2 LOCKWASHER - 1/4"plated . ...........0 . ..cco.... 2
26 113- 1 BOLT - 1/4"x1/2"N.C. hex.hd.plated . .". . .. .. ....... 2
27 KOA 235095 CABLE-hi-tension..............ccovoeunoun..,. 1
28 M 20007 SPARK PLUG - (includes gasket) . . ... .. ... c.i o veres 1
20. 0' 7768 AB  GASKET - sparkplug........ s 1~
30 A 21481 SOLENOID - starting Deleco No. 1498. . . ... ........ .. 1
31 113- 1 BOLT - 1/4"x 1/2" UNhex.hd.plated ............... 2
32 192- 19 " LOCKWASHER - 1/4plated, . ... ...ccvvvennsonnns 4
33 129- 101 - NUT - 1/4" N.C,hex,plated . . . .. .. ..o vvnnnnnn .. 4
34 A 70221 REGULATOR - voltage Delco No. 1118988 ............. 1
35-73- 46 SCREW - 1/4" x 3/8" N.Cflthdmach, ............... 2
36° A _T70211 . CABLE - battery-positive to solenoid 10". . .. ... ;.. ...,1
3T A 70212 CABLE - battery negative to ground 1?!" ................ 1
.38 A 70213, CABLE - solenoid to starter generator, 16" ... ......... 1
39 A 70446  WIRE ASSY. - headlight 42" It.green.. ... ............ 1
40 A 70447 WIRE ASSY. - headlight 9" lt. green. . . ... ....0.00..... 1
41 A 70219 WIRE - sol. to reg. grd. 8-1/2" white , . . . ... ......... 1
A 70214 . WIRE, - light sw. to volt.'reg. 8" white. . . ... ... ....... 1

43 A 70403 WIRE HARNESS ASSY. . .. ... vttt vnerednnnnnnss 1
© - 44 M 20149 BATTERY - 12volt . ........... e e e 1
48 , KOA 231533 LEAD - breaker confact (incl. grommet) ... ........... 1
49 KO 220297 ~ GROMMET. - breaker contactlead ., ....... e 1
50 173- 210 SCREW - 10-24 x 3/8" rd. hd. plated, . . . .......,..... 4
51 192- 18 LOCKWASHER - 3/16" plated. . .:/ ., ..... e 4
52 KO 232535 COVER - breakercontact , . .../ . ...ccuvernrurnnnsn 1
53 KO 220174 GASKET - cover, breaker contact , . .. .o v v e v s tnnnens .1

© B4 187- 408 SCREW - terminal, #6-32 x 3/8" self-tapping......... 1
55 173- 224 = SCREW - breaker contact mtg. #8x1/4" N.C. rd. bd.... , ., 1
66 193- % LOCKWASHER - #8 internal shakeproof. . .. ....... [ §
57 KO 220475 POINT SET - breaker contact ,........ [P 1
58 KO 220476 . BRACKET - mtg, breakercontacts . . ..........c00... .1
58 EOX 388-1 ROD-breakercoptactpush , . ........... .. 1
60 KO 275303 CLIP - breaker contact wire . ., .............. ..., 1

Issued April, 1966




"i

—_—_——

A

4

i

A 2o,

<

Printed in U.5.A.

- - ¢ | ¥,
CASE 130 AND 180 GARDEN TRACTOR 25 -
. A702'$02 STARTER-GENERATOR - .
. -, REF. PART NO, - DESCRIPTION -~ T REQD.__
1 R 15108 BOLT - thru (includes washer), . ...,........ R -
2 A 72104 , FRAME ASSY - commutatorend. . ................ .
8, R 15087 " RING - bearing retainer ............ e 1 -

4 A 25461 BEARING - commutator end ball . .., ,........ I
5 A 72039 HOLDER KIT - ground brush .., ,....... EEE RTINS |
6_A 72040 - —HOLDERKIT ~insulated brush. . . ... |
e S 7 A 72088 BRUSHASSY.......... e ., F.2
B - 8. R 15090 ARM - brush pressure ., .% .. ,.......... e 2
- ’ B .9 A 25423 SPRING - brush arm ,.,....... PO Cedeaes a2
@“‘. : 10 A 72042 COIL ASSY. -field R. H, ,....... e e 1
g . T, 11 A 72048 STUD - armature terminal. ., .. ... .. fovnnn. . 1
12 R 18147 BUSHING - ingulated, armature stud oo i, 1
- 13 R 15079 WASHER - armature stud , . ........, AP 2

14 129- 18 NUT - terminal stud 12-24 hex. ... ................. 4
> 15 192- 17 LOCKWASHER - terminal stad #12 . .. ....,....... .. 4
2 18 R 16148 WASHER - insulated, field stud ., .. ..............,.. 1
= 17 A 72043 COIL ASSY. -field, L.H.,.......... e 1
el ——() 18 A 72049 STUD - fieldterminal. .. ..., ......c........... 1
Ui % 19 R 15077 BUSHING - insulated, field stud . . . .- . . . ... EOOET
- 20 A 25447 INSULATOR - fieldcoil . .......... R A -
21° A 72044 SHOE - pole, plain-. , ... . ,..... e 1
22 A 40736 SHOE - pole,notched . .. ........................ 1
23 A 72041 ARMATURE . . ..., T 1

24 126- 111 KEY - Woodruff, armature ., ,....... e e e 1

25 D 32477  SCREW-pole............00uueunnnnnn ot 2
26 .N8S BODY - starter generator (Order A70202) , . ... .. .. 1
27 173- 237 = SCREW-10-82x1/2'rdbd................... "~ 3
_ 28 192- 18 LOCKWASHER - 3/16" plated ,..,........ cern .. 8
; 20 A 72050 RETAINER ASSY. - bearing (includes rer. 37 & 38).......1
30 R 16170 GASKET - bearing retainer .. ..................... 1
31 A 25441 - BEARING - ball, driveend ............ Certeeaaana 1
32 A 72046 FRAME ASSY -driveend . .. ........7...... e 1
33- A 72047 - SPACER-pulley.............. e i, 1
34 KO 235260 PULLEY - starter - generatordrive. . . .......:......1
35 182- 26 LOCKWASHER - 11/16" plated . . ... ..... T 1
36 R 15105 NUT - armature shaft, drive end, . . . . P v e 1
37 / NSg° RETAINER - grease (Order A72050) . . . .............. 1
88 - . NSS  SEAL-- felt (Order A72050)......... ... T 1
, 39 NSS SPACER - armature shaft, inner. . ._, , . e e 1

o
4 -
. -‘.
RN ) 2
& rd

Issued April, 1966




I - . » S e - )

: . P %
. . ' T — .
26 _ . B : . - R Lo . CASE 130 AND 180 GARDEN TRACTOR 27
. . . . B .
. - . .o L | . \ - ) : STEERING GEAR
‘ ' . REF, PART NO. DESCRIPTION : . REQ
‘ v 1, A 70391 .MEDALLION - steeringwheel . . ,.........,.....:.. 1
a 2" A, 7039 DECAL - medallion . ...,...... SN e R |
. 3 A Tr030> "‘“ RING - medallion retaining . ... .......
. 4 25- 1510 NUT - 5/8"N.F. hex. ... . ........... e U |
. . 5 A 70058 WHEEL -'steering. .. .............. i e 1
8 A 70057 ‘U-bolt - strg. gear mtg, .. ....... P P |
7 192- 19 LOCKWASHER - 1/4"plated.. . ... .....0 0., e 2
, 8 120- 121 | NUT- 1/4"N.C.hex.plated ..........0.0.0o. 00" 2
9 113- 207 - BOLT ~.3/8"x 1" N.C. hex.hd.plated. . .. ............. 2
10 192- 21 LOCKWASHER - 3/8"plated . .. ... ...0cc0veunnnn.. 2
Con TR 70056 STEERING GEAR ASSY . .....,. e e e e 1
12 F 19645 - SEAL -felt.............00... e r e e .2
13 A 72011 BEARING = spacer (Nylon). . . .. ................... 1
: - 14 A 72012 RETAINER - bearing . ................ e 1
. 15 NSS HOUSING AND TUBE ASSY (Order A70056) . ......... 1
16 25- 1510 +NUT - jam 5/8"N.Fhex. . .............. e, L2
17 A 172014 WASHER - bronze...............-........."-.1,_\.“1-
18 219- 14 FITTING. - lube . A et TS|
- 19 A 72015 - SEAL, L. v B e e L1
_— - .. 2 A 172013 . RETAINER - seal . . . .. D T |
. : 21 A 72022 * LEVER & BOLT ASSY ........ PR il 1
o 22 A 72017 « STUD - adfusting . . v0v e v v v s o eneannn,. PRI 1
- 23 A 72010 *. NUT - adjusting............. e e 1
24 A 72021 PLUG - adjugting.. . .. ......... [P, R |
. : 25 A . 72018 CUP - bearing, . . ... e e e e 2
28 A 72020 BALL - retainer assembly ...................... 2
27 NSS RETAINER -ball, . ............. e C e
28 211- 9 BALL =5/168" dit . o oo e e e
29 NSS CAM AND TUBE ASSY - (Order A70056) ........ S |
. S
!
i —
. Y. 4
i
‘ 3 ) o
t T 4
|
a |
| i
Printed in U.S.A. ' " Issued April, 1666

g,

H oy



r . i-' . - D - 3 )
o+ ! r ’ " ’ . ' . ‘ ‘ ) ! \l |
. B ' - _ . ) \
" : - CASE 130 AND 180 GARDEN TRAGTOR 29
i ' - N - - . . s \,
I | 130 FRONT AXLE | g
REF. PARTNO. . - - . DESCRIPTION - REQD
1 120- 105 NUT - 1/2" N.C. hex.,plated .. ..... R -]
2 192-. 23 LOCKWASHER - 1/2" SAE, plated™. . ... ...:i...0,0...1
.3 A 70055 JOINT - ball, 1/2"......... I ke e e e 1
.4 A 70054 =~ ROD --drag link (length 21"). .. ........ P 1
_5- 213-- 8, CLEVIS -dragink rod. . . .. ......... S I |
"6 141- 6 " PIN-clevi§ ,,........ B P ,.3 ~
7 132- (50 ° PIN-cofter(1/8"x1-1/4").............. PR 3 SN
8 132~ 7. PIN - cotter (5/32%¢2")........ e AR 5
9 195~ 545 WASHER = 13/16" plated , , ... ... B .. 4 : \
10.15-. 1260 , BOLT-3/4"x3-3/4"N.C.hex. ..., .ovunennnnnn 1 .
¥1 131- 357 NUT -Gripeo 3/4" N.C.heX. . . .3 s v v vt et snnsnensn 1
-, 127 A 70040 AXLE -front. ........ e e SO e .1 -
13 A 70041 SPINDLEKING PIN ASSY ~R.H. .. . % vt e nnvennrn,ys 1 {
14 A 70047 SPINDLE KING PIN ASSY - L.H. . ....% . .ccvornrenan 1 -
15 A 70048 . TIEBAR-spindle............... PR P |
_ 16 219- % 1 FITTING - lube, ., , P P
L . .. 7 180 FRONT AXLE o
_ 20 129- " 105 NUT- 1/2" N.C. hex. plated . ..../r. ... ... S A7
21 192- 23 _LOCKWASHER - 1/2" SAE, plated ,,....... M e .3
22 A 70055 . - JOINT - ball, 1/2",........ e e e (.3
23 A 70054  RQD - drag Mnk (length 21"}, ... .............. S
247 213-" 6  CLEVIS~-draglinkrod..,.,........ocournunn.. 2..1 ;
25 141-, 6 PIN-clevis . .. ......vutirenneninaeiiaiaann 1 ,
26 132- 50 PIN -‘cotter (1/8"'x"1-1/4"). . . . . e e i,.1
27 132- 77T . PIN-cotter (5/327 X 2. . v vin s vrertnvenanennnss 4
28 A 70463 WASHER ., .. it e einnnvnnnnnnsnennnnneennnns.d
29 15- 1260 BOLT -3/4"x3-3/4"N.C.hex.. . ... ....v.... S
30 13i- 357. . NUT - Gripco 3/4" N.C.'hex. . ... e b e e et e s 1 .
© 81 A ‘70455 -° AXLE-front .. ......%7..... e QPR P S
82 A 70460 SPINDLE ~ KING PIN ASSY “R.H. . ...:..... e 1
~ .33 A 70481 SPINDLE, - KING PIN ASSY - L,H, -, .4 ,% . ... R |
34 "A- q0054  TIEROD...........oiftneunvmnnonnnnn. DT 1
‘35 2195 1 FITTING - lube. ......... e e 2
‘l ‘\l
‘ > . . ’ ¥ “
, ‘L .- >/ “’-.‘ . ’ .
./ 4 . . ) " 1
. Printed’in U.S.A. ., - . R Issued April, 1966
N ( . - . . . , . + . -l, " il , .

- ) N . : ' - - r
S - * .




1 : ' ] ':'.'f%‘-?- a
= 30 E | | _ | | ; - o
, ) | . _ CASE 130 AND 180 GARDEN TRACTOR. . 31 . «
. . . . " . * o - - ’ 130 FRONT AND REAR WHEELS
REF. PART NO. . ' DESCRIPTION . REQ'D
1 A 70183 - WHEEL - rear (8,50 x 12-Xtra-Traction, Gl lug cleat, and -
. 6.00 x 12 G2 Lawn and Garden tires)......... trraeeas @
2. A 70184 "BOLT -~ rearwheel lug. ........ B r e et e e ae s 8
“ T8 A 70082 COVER - frt. wheel disc (for A70061 wheel). ... ., ceerae B
y 4 A 70061 WHEEL - frt, {(16/6.50 x 8 Terra or Rib tread tire}....... 2 -
5 A 70086 ~ WHEEL - frt. (16.5/4.80 x 8 Rib tread tire). ..... Ca e e &
. 8 A 70388 BUSHING -frt, wheel . . . . . ... ... iitneenrorian. @
7 195- 545 WASHER - front wheel retaining, .. ... ...... e rese e -2
8 132- 77 ' PIN-cotter (5/32"x 2™, .. ... eurns e
9 A 70185 CAP - rear wheel hub. . ., .. s s n e s a e e i 2
10 218- 1 FITTING =Iub. ..o i i iirnennnnas L
. 180 FRONT AND REAR WHEELS
15 A 70467 WHEEL - rear (8.00 x 16:G1 Lug Cleat tire). .. .. e e 2",
16 0. 4557 AB BOLT -rear'wheellug ........... AP DS -1
17 "A 70479 WHEEL - frt. (16.5/4.8 x 8 Rib tread'tire) .. c...... S
18 A 170482 ~ SPACER -frontwheelbearing............ e e Eea e 2
19 A. 70480 BEARING® front wheel roller . ......... cedilaen. Tk
_.20 A 70481 RETAINER - front wheel bearing .. ...... PR T T
21 A 70463 WASHER% front wheel retaining. . ... e el ra e 2
22 132- 77 PIN-cotter (5/32"x2")., .. .. vven e p e e 2 -
23 219- 1 "FITTING - lube-, , ..., ...... fre et e, .2 =
M - - : - I et
PARKING BRAKE e . . a
28 ‘C 10681 - HUB - wheel (130)(4 hole)... . . .. . e PSS
28 C 10682 _- HUB - wheel (180)(6 hole). . . . ... e e e e PR S |
: 20 83- - 5i2 SCREW - set, wheel hub (130)4 \
e T __(5/16%3/4"N.C.,sckt.hd,cuppt) ......l...... ... 2
29 83- 614, SCREW - set, wheel hub (180) ‘ :
. ) (3/8x7/8" N, C.,sckt. bd.,euppt.). ... ... ... ... .. A
30 0 ‘3312 . AB KEY-hub(l'/4"sq.xl-l/Z“)........, ...... PRSI |
a1 C 10683 BRACKET - anchor. , . ....... ettt et e 1
3z 219- 8§ — FITTING -grease (1/4-28str.). . ... ..., S |
83 13- 620  BOLT - bracket (3/8x1-1/4"N.C. hex.)....... e 1.
34 95- 6 WASHER - (6/32x5/16 x1/32"}. . .. ...... R |
35 C 10681 "U"BOLT -bracket. . . ............... e 1
36 92- 6 .+ WASHER - (3/8"lock). ...... e S |
37 25- 108~ NUT - (3/8"N.C. hex.)............cooitvnnnna..d
38" C 10687 LEVER -lock . ........ e e i e e ~1
30 C -10692 GRIP - lever handle . . ....... A L R
40 C 10688 9 PLATE-1leverlateb.............. ... L ete o agaaaaes 1- .
41 VT 2888 ~SPRING-leverlatch ................... SPOUR i1
42 13- 820 BOLT - latch plate (1[2 zx1-1/4"N.C, hex.) . ........ S §
. . ot ' . '
- /: , 5 ~
,A/ - -
§ Printed in U.S,A, ‘ : o b Issued April, 1966




o W,
- ' o

i
/[CASE 130 AND 180 GARDEN TRACTOR

Printed in U.5.A.

33,
TRANSMISSION AND FINAL, DRIVE -
I
REF, PART NO, DESCRIPTION <. s+ ' REQD
1 A 70178 . COVER ASSY - transmisgsionecase ,........... cee 1
2 113- 102 BOLT - 5/16" x 3/4" N.C. hex. plated . . .*, , b e 8
»3 192- 20 . LOCKWASHER - 5/18"plated ... ... ouovunnnnnnun. 8
4. 195- 103 . WASHER - 5/16" plated ,........ b Ceii... B
5 221- |5 PLUG-3/4"sgbhd. pipe.............. e 1
6 A 70177 GASKET - transmission case. ... .. .....000cvmeen.. 17
7 A 70158 COUPLING - input shaft to hyd, mtr. (130)...,.........:1
7 C 10835 COUPLING - input shaft to hyd. mtr. (180) . . .......% .., 1
8 B 18208 RING - coupling retaining , .....,..... PR IR |
P A 70154 SHAFT - transmissioninput . ......... .. e 1
10 A 70156 CLUSTER - inputgear , ..., ......... e von 1
11 195- 2080 WASHER - 3/4" plain. . ... ce e e T VAR
12 A 70152 YOKE - shifter (also order Ref. Nos, 13and 15). .........1
13 138- 98 PIN - roll (3/16"x1-1/4") , ... ... ...... A 2
. 14 A 70163 LEVER - yoke (also order Ref. Nos. 13 and 28). ......... 1
. 15 A 70161 PIN -yoketopivotlever ................c...... 1
- 18 A 70149 PINION - differential . .. ..., ............0iveu.n. 4
17 A 70131 SPACER - differential pinfon. . .................... 4
18 A 70150 GEAR -.differential . .. ..............cvvuuuun.. 2
19 A 70151 |, PIN-differential pinion , . ... ... v em o vt v s 4
20 138- 102 - - PIN-roll (3/16"x1-3/4") ... ........... VAN S
21 A 70148 .- * HOUSING - differential gear. . .. . .2 . . .0 v vr v v s nennn. 1
22 A 70136 L,CASE-transmission ...............00vrennnnnn 1
23 A-"70146 AXLE - rear, L .H, ,,..... e e e e e, 1
. 24 A 70145 AXLE -rear,RH........ A PN 1
- 25 138- 102 PIN - roll 3/16" X 1-3/4" . .\ .. . i ienennennnnn 2°
26 Al 170153 BEARING - needle, input shaft. . ., .. .......00. ..., 1
27T VT 20883 " RING - shiftlever . . ........ O -2
28 A 70164 LEVER - shift(also order Ref.No, 13 and 14}, ., .......... 1
- - 20 A 170170 GRIP - shift Jever hand ...... .. ..., . e 1
30 178~ 453 SCREW - detent, 3/8"x3/8"sckthd. :........... R
31 A 70169 SPRING - leverdetent . .. ......c......... R T
32 211- 11 BALL - steel, 3/8"dia. . .......... e e e 1
33 221~ 874 PLUG - drain, magnetic 1/2" NPT, sq.hd.. ... .. IR
34 A 70143 . OILSEAL-rearaxzle hSg.............0ccufuuisea.2
35 A 70141 BUSHING - rear axle hsg. , . , . e e 2
36 A 70139 HOUSING - rear axle, LA . . . oo ve e v s ennnnnnnn, 1
37 A 70137 GASKET - rear axlehsg. ,.......... e e el 2
A 38 A 70142 BUSHING - rear axle hsg., flanged . ., ............... 2
39 A 70138 HOUSING - rearaxle, RH. . ... . vuu v nnnnnnnns 1
40 C 10292 SHIM - axle hsg. & diff. hsg.. . . ....... -
41 A 70127 BOLT - Jay-Lok" spec. sealing (3/8"x1-1/4"N.C.)..... 12
42 92- 6 LOCKWASHER - 3/8"SAE, . . ..t i v ininennennon.. 12
43 A 70144 HUB -rear wheel (130). . ... .. ....0.............. 2
) 44 A 70485 HUB - rear wheel(180). . .. .. ............0 .0 ...... 2
T 45 0 3312 AB KEY - 1/4"™Sq. x1-1/2". . .. ... . ... .. 2
46 A 170223 BOLT - 3/8"x 3/4" N.C.. Jay-lock .. .7 .. ........... 4.4
i T

Issued April, 1966

&




> - - CASE 130 AND 180 GARDEN TRACTOR as
‘ . HYDRAULIC SYSTEM . .
. REF. - PARTNO. =~ '~ DEsc/:mp'rION . REQ'D
1 A ?olzg/f MOTOR - hyd. (130) Repairs Page41)................ 1
1 A 7 MOTOR - hydraulie {180) Repalr Pagedl.............. 1
2 A. 128 GASKET-- motorfo trans. ea%e . . ... ......000000... 1
3 -92- .6 LOCKWASHER - 3/8" SAE ..... f e e et im et enanaas 4
4 A 710127 BOLT - special, Jay-Lock. ... ........ Pe e e e 4
-5 218- 5060 FITTING - "O" ring 1/2"x 7/8" thd. " . . ... e 2
+ 8  218- 5006 NN RING =~ L/ 2™ i e e 2 .
‘ -7 A 70124  TUBE - frt. valveporttomotor. ,........... e 1
8 A 170125 + TUBE - rear valveporttomotor . . -, ., ............. L
@ A 70128 FITTING - hyd.valve pressure. . .., ... ..c.cvv e enueens 2
10 A 170380 FITTING - 90°% 1/2"Tube X 3/4" NPT ... ....00vvuur.. 1 ,
11 A 70140 VALVE - control(Repairs Page 87} . ..t i e i, 1 ,
12 A 70122 FITTING ~ 90°% 3/4" Tube x 3/4" NPT, .. ..,....... |
13 A 10121 TUBE ~ heatexchangertovalve..........0co0vvrvn.. 1
14 214- 253 CLAMP -hose ......... e C e e 4
15 A 70119 - (0. e 2
16 A 17038% CLIP - tube. . v v v i e e an i vs o eeennnas leev e .2
17 A 70118 TUBE - trans. to heat excha.nger ........... |
18 218~ 446 FITTING - 3/4" Tube x 3/4" N.P.T. . ....... deenen 1 '
‘18 A 70117 FITTING -w/filter, . ... ............... 1
.20 A 70118 ~ TUBE ~ pump to transmission . ., ....... P U |
21 A 70115 TUBE - pumptovalve ., ............... e 1.
22 218- 5059 FITTING - "O" ring - 1/2" tube x 3/4"thd. ... ........ 1
23 218- 5005 T RING - 1/2", . e e, e nenes s 1
24 "218- 5064 FITTING - "O" ring 3/4" Tube x 1-1/16"thd, N U |
.- 25 218- 5008 "O"RING - 3/4" ..., .. . .t [P I |
- 26, 113- 312 - BOLT - 7/16" x 1-1/4" N. C. hex. plated. . . .. e .2
27 192- 22 WASHER - 7/16"p1ated.......................i..2
28 A 70110 PUMP - hydraulic - (Repairs Page 39). ,..............1
29 126- 12 KEY-Woodruff. .. ............ e T |
30 A 70111 COUPLING - (Repairs Page 39) ......... e e PRKIS | w
31 W 5063-S KEY - 1/4" square x3/4" . . ... ... ov.. .. PR | '
32 113- 207 .BOLT - 3/8" x 1" N.C. hex, plated ....... e e 4
33 192~ 21 WASHER - 3/8" plated . .0 . 'i v in e i ne v eeennnnns 4
34 A 70109 SUPPORT - bydraulic pump mtg, . ........ PR |
"8 A 70120 EXCHANGER -heat, ........... e U | |
36 113~ 3 _.~ BOLT -1/4"x 3/4" N.C.hex.,plated . . . .... s 4 |
. 37 192- -19 . LOCKWASHER - 1/4" plated e e e 4 |
i
\ o ~ B . Nl
. i
* . Vs i .
- / ' > - - - -
.'5_ \{ ‘ : . ' ‘ ) ' M - ' . ' ~ v ) ]
’ | ' ) ' . . Printed in U.S.A.. . .. ° oo Lo - - - _ . Issued April, 1966
. : o :,;. RRT ALY - ) X ) B i °
S ‘ , . : ) . T :




. _ . bt .
36 .. ' : ' ' . CASE 130 AND 180 GARDEN TRACTOR a7
. HYDRAULIC CONTROL VALVE LINKAGE
REF, PART NO. - DESCRIPTION - REQ'D
1 A 23885. KNOB-handlever. . ...........vvuurnenrn. R |
. 2 A 70008  LEVER ASSY. - hand control (incl. Ref. Nos.3 & 4)., . . .. .. 1
3 138-. 98 PIN - roll (3/16"x1-1/4").......... e 2
4 ~+ -NSS LEVER - control valve lever . . .. .. e et 1
> A 70129 LINK - valvespool . ., ,...., R R R R 2
6 195~ .534 WASHER- - spacer, 9/16"plated., . ,................ UAR
T A 70130, ° PIN - valve spool link, . . , . e e e hae .2
8 132- 7 PIN-cotter 1/16 X 3/4" . . ... ... vrrnennnnnn. .2
9 A 70135 PLATE - hand Iever pressure . ... .......vv00en.... 2
10 . 195- 515 WASHER - 1/4"plated, , . ..., .......... e e 2
.. 11 182- 19 LOCKWASHER - 174" plated . . . ... ..0verennnenn... 2
' 12 113- 1 ' BOLT - 1/4"x 1/2" N,C, hex.hd.plated . . ... ........... 2
* A70140 HYDRAULIC CONTROL VALVE
- 21 166- 6 - CAPSCREW - 1/4"x 1" N.Cferryhd............ AT O
¢ 22 186~ 8 - CAPSCREW - 1/4" x 1-1/2" N.Cferryhd., . ........ 1
23 A 72065 CAP ~valveend . ..., e e e 1
24 A 72059 PLUG~-reliefvalve., . ,......... 00000, PR |
25 A 7982 | "O"RING - relief valve plug ... .c..% .\ s s onn o 1
26 A 72060 . SHIM -relief valve . .. ... ... ... .0 inrnnrennns 2
27 A 72058 - SPRING - relief valve (outer), . . ............. R |
28 A 72071 'SPRING - valvé relief {(inner), .,........ P 1
28 A 72057 ~  SPOQL - relief valve poppet. . . ...... e e e e 1
30 A 72055 °  SEAT-relefvalve .. ... ..........c..ineuroann 1
31 0 - 9638 AB  SNAPRING-valVe .. i ......,.....ic.0000un,, .1
32 A 72060 WASHER' ~ valve spool énd spacer ,............... 2
33 A 72063 -+ SPACER - valve spool erd. .. ..... i R |
34 A 72066 WASHER - retainer relief valveplug, ............. .1
35 A 72067 : RING -backup ............,.. e e . 1
3 A 72082 SEAL -quadring, . .......,. ..o rennnnneens . 2
T O3 A 72056 PLUG ......ciiiiininnnn. At e P |
- - 38 A 72061 "O" RING - plug . .... e e e e I |
39 A 72052 BODY AND SPOOL ASSY ., .. s, 1
40 A 72068 -— RETAINER-seal .,....,.... et e e e e 1
4 A 72070 SEAL ~ VB ., . it it i e nn e ne s o nenan, 1
42 ‘A 72084 CAP-valveend ... .. .. ...t einrnnneenns R
43 ‘A 72072 KIT - valve seal repair, . ........ et e e e .1
41 'A 72070 SEAL - ¥R . . ..ttt it i e e e 1
38 A 172081 MO RING - 5/8" . . .. e e e e 1
25° A 7982 "O"RING~13/16". ... ................ R 1
/ 36 A 72062 S QUADRING. ... .. .iiiiiiiia et i 2

-
-

~ Printed InU.SA. - -- - - - = o e - pegied ABEML, 1966

i

! —




. Y
1
38 .1 o L o ' , - - | L . CASE 130 AND 180 GARDEN TRACTOR ‘39
| ; v . - 5 A70110 HYDRAULIC PUMP _
] - 2 | /REF, PART NO, DESCRIPTION REQD
1 A 70110 PUMP - hydraulic .. ... e e R |
: 2 13- 852 BOLT - 3/8"x3-1/4"N.C, hex,hd. ... ........... 4
4 !3 A 72000 WASHER—BPEGN-.-.-.-...t..'.....»«..---......4
4 A 72008 -, COVER - rear,pumpbody. .. ... .%v..... R |
5 A 72003 -+ SEAL - pump cover. . .. .. - ’
ﬁ A 35956 BEMG:?-;I)ump gear. PR R oo P I I S I I ) . -I- L] 4
K 7 A 72005 - GEAR -pump, drive. . ... ... covvuunennnnnns wedl
5 A 72004 GEAR—pump,dl‘iVen........ -------- / .nnnnn--n.l A}
P 126- 12 KEY -Woodruff #6. . . ... .oouvwrann S |
i 10 NSS BODY - pump (Order A70110 pump}, . . .+ v v v v v v en s 1
4 11 A 72001 ) GASKET - bms, fl‘OlJ.t (‘-D‘Vel' ------- L T T T I L T T R S R R 1 .
12 A 72002 SPACER - gasket, frontcover. . ... :%....... N |
13 A 72007 COVER - front pump body o 2 v oo o v vnvsvseenn R |
14 A 35960 -  SEAL -pumpshaft....” .................... ool
o : A70111 PUMP DRIVE COUPLING - .
“ 18 A 70111 . COUPLING - pump drive. ... .... U |
! 19 83- 55 . SCREW - 5/16" x 5/16" N.C: sokt. hd.=et.;,........2
. 20 NSS .. HUB - half, 5/8" dia. bore (Order A70111) . ..........1
;21 A 70112 ~SPIDER - coupling’. .. ........... P |
= 22 . - NSS HUB - half, 1" dia. bore (Order A70111). .., ........ el
b %“__“““\—-;__"__7_%
—_— - »
‘ i
T \
i
N ind l B
’ ! -
| ) }
| —— — ,
1 \ - ) . [ 3

7 7 < . PrintedinUS.A. o C 7 Issied April, 1966




@

LN

REF,

1

g
3

i
g
9

10
11
12

'.613

14

15
18
17
18

19
20
21

Printed in U.S.A,

CASE 130 AND 180 GARDEN TRAGTOR

A70123 HYDRAULIC *DRIVE MOTOR (130)
PARTNO.

A 70123
. NSS
A 72028
166- 23
103- 29
138- 134

NSS
A 72030

A 72081,
24 .

126-
A 72035
A 72034

NES .

A 172027
A 72026

A T2025

A 72051
A 72024
1686- 531
A 72086

k]

DESC‘RIPT'IDN

See:ref, 21),

@

-

. MOTOR.-- hydraulic drive 5130) tevovandaas
OIL SEAL -.mtg, plate

PLATE - mounting ,
CAPSCREW - ferry 5/16" x 5/8

" N'b

! LOCKWASHER int, shakeproof 5/16", ...

PIN-roll1/4"x 1",
QUAD RING - mtig. pla.te (See ref 21)

' BEARING - thrust, output shait thrust
KEY - Woodruff

" PLUG - housing .

PLATE. -

.CAP - end

CAPSCREW ferry 5/16" x 2-1/2"N.F.,
- "0" ring and seal.(Incl, items marked w/¥)

nO" RING. - hsg plug(See ref .21)
" COUPLING = drive

-----

[

a s

"O" RING - mtg, plate to hsg.(See ref.21)Case A17528
" RACE - cutput shaft bearing .

-----.-.-..---‘-

------------

--------

A70483 HYDRAULIG DRIVE MOTOR (‘IBO)

A 70483
NSS-
A 72028
166- 23
183- 29
138- - X
NSS -
- NS3

A 72030

A 72031
126- 24
A 72035
72034
<~ NSS |
72027,
72026

134 -

%

72113 /

72024
6- 532

A

A

A

A '721*12
A

A

1

A 72036

- 0" ring and seal (incl. item marked w/*)

[

-----------------------

spacer ..... e eanas
GEROTOR SET {1-1/4" thick)

SPACER - cplg.drive(3/4"thick)

. MOTOR -~ hydraulicdrive (180) ..........0 v o v vens 1
© OIL SEAL - mitg. plate (Seeref, 45), ., .. ovvv v e neeen. 1
PLATE -mounting. .. ... .. 0ceeteennrosonnnnns 1
CAPSCREW ~ ~fErry 5/16" X°5/8" N.Co, b v v v v 2 e e enn. @
LOCKWASHER - int Shakeproof 5/ 16" e e ara 4
PIN - 200l 1/47 X 1" it s it s e nunnarnnanenns 4
~ QUAD RING - mtg. plate (See red. 45). e PO |
_MO"RING - (Seeref. 45) .. ... 5., FIPRP |
. RACE-outputshaftbea.ring......; e e .. 1
" ,\BEARING - thrust, output shaft ....... . S A I
KEY - Woodruff, -............ grer e s 1
SHAFTANDHOUSING e S |
- PLUG-housing. . .:.....oovpiorenenss teanaaen 1
" "Q™ RING - housing plug (See ref 45) ¥ AR I
OUPLING ~drive. . ... ..hvn e eenainn . PP |
. E@ATE-spacer..'.., ...... ceecrran e NP |
GEROTOR SET (2" thickl. . .. .. .. ... L. A S 1
SPACER - cplg. drv{(1-1/2"thick) . . ... .. .nuunn. I |
CAP end N T R R - ---------- . . 3 1'
. CAP’SCREW ferry, 5/16" x 3-1/4"N.F. ...%...... |
.......... 1

Lo




TRAMIMITIION DIL C4P
uuuuuuuu QILLEVEL DNE PNEA dadm LGP OF
COVEN UM 844 (0% SHELL #0T Ly a &

14T 10W4EE butiL nThase W U

FORWARD

BRAKE

REVERSE |

HIGH L LOW
RANGE NEUTRAL kANG:

i i >

. E @

AlIR CLEANER SERVICE INSTRUCTIONS

CARTRIDIE 340D BE CLEANED BY GENTLY Tabe'
| OM A FLAT SURFACE. 'BE SiE CARTRIOOE FITS OM

BOTTOM ADAFTER PLATE AND WING WUT 0N TOR
ADAPTER PLATE IS FIROER TIGHT
REFMUME CMTWI(!I‘.EM CRUZHED, O DaMASED
AMI SWOER EXTREME 'DUST cnu-nou urrn Kna o
TO 200 HOURS OFENATION CLEAN ON REPLACE
CARTRIOOE WHER LOS3 | OF POWER 15 NOTIEEABL

[IGNITION ) (20~ °

" KOHLER
* THE CAST IRON LINE
- # CAST IRON — LONGER UFE.
SMOOTHER-QIRETER

» BALL BEARINGS — GREATER
LODAD * CAPACITY

& MECHANICAL

QOVERNOR -

INSTANTANEOUS

(GHTS (7)

, KOHLER -
THE CAST IRON LiNE
* CAST JRON-LONGER LIFE

SMQOTHER QUIETER

® BALL BEARINGS —GREATER
LOAD CAPACITY

* MECHANIEAL
GOVERNOR —

INSTANTANEOUS

POWER RESPOMSE

N

_POWER RESPONSE )

@ .

CASE 130'AND 180 G"ARDEN TRACTOR

|

u

43 .
o SEAT,FENDERS AND ToOL " “BOX

REF. PARTNO.. . o DESCRIPTION REQ'D

1 A 70192 CUSHION - S 1

2 111- 517 BOLT - 1/2" % 1" rd.hd.sq.nedk,plated . .. ............ 1

3 .A 70101 BRAT . . . e 1

4 : A 70190 SPRING ~ seat support ., T |
5 182- 23 LOCKWASHER - 1/2" plated .................. 3
% 6 1285 105 NUT - 1/2" N.C. hexpmted.,.._......... ...... S B

7 A 70000 BOX -1t00l ..\ i e iae e, v 1

8 A 70193 FENDER'-'rear R.H. (130), .............. e e 1

9 A 70194 FENDER - rear L.H. (130}. .. ........ e A |

10 113- 102 BOLT ~ 5/16" x37/4" NC.hex.hdplated . . . ............ 4

11 192- 20 LOCKWASHER - 5/16&‘}}5&&1 ...................... 4

12 129- 102 NUT - 5/16" N.C. hex. pla.ted ....... A R

13 A 70472 FENDER -rear RH(180) .4 .. .. o0 v e s cmin e e, 1

14 A 70473 FENDER - rear L.H. (180) e e e 1

DECALS

. -.A 72114 DECAL KIT ~ includes Ref, Nos. 19 thru 29, . .= e 1

19 A - 70231 . TRANSMISSION - lubrication. . ... .... .. ... ...... 1
20 A . 70234 * CAUTION - brake instryction b et et e eeaa 1.

21 A 70533 LIGHTS......................: ........... 1

22 A 70230 C IGNITION = L et s e e e, 1

T 23 A 70232 * FORWARD - BRAKE - REVERSE........... .1

24 A 70233 . | HI-LO-shift.................¢00uuurrrmnnnn. 1

- 25 321- 846 "CASE"-hood RH........... T 1

26, 321- 847 HCASE" ~hood LH. . . o0 it is s e e e es e e e s 1
27 KO 220720 ''AIR CLEANER SERVICE INSTRUCTIONS. . . e 1

28 KO 235472 AOH. P, KOHLER . . % v v s v s tn s oo tesns inenmnn 1

20 KO 235881 I2H.P. KOHLER , . .t ittt it e ee e ee e oen s 1

. é‘t " . L= -f‘l
\ =
o .' N
. " . - TRy ¢
: - r
h r
Printed'in U.S.A. . Issued April, 1966




44

2=

CASE 130 AND 1B0 GARDEN TRACTOR ..° 45 ' o l
HOOD,FRAME AND GRILLE ~ - . . - .o 7
REF. PARTNO, * . DESCRIPTION . REQD<. . '~
1 A 70079 HOOD .........cuvuun Cre e N A R
2 113- 102 - BOLT-5/16"x3/4"N.C.hex.hd. plated ., ;.. ...«....2. [ ..- |
3 195- 103 WASHER - 5/16"plain , ... ...:..0vuinyninnsere.s. 80 - |
4 192- 20 LOCKWASHER - 5/16" plated ............ S O AL |
5 129- 102 NUT - 5/18" N.C.hex., . .o........ RO A T |
-8 A 170078 BAR - grille stabilizer . . ............. el 1 T
7 113- 3 BOLT - 1/4"x3/4"NC., hex.hdplated , , ., ... ... ..... 1 -
8 192- .19 LOCKWASHER - 1/4"plated . . ..,...... SIS S : ‘
9 1290- 101 .NUT « 1/4" N.C .hex, plated. . . ... PR e el e
10 73- 410 SCREW - 1/4" x 5/8" N.C. fit. hd.mach. ., ,. ... . ...n. 1.7 -+
11 193- 8 WASHER - shakeproof internal 1/4%, ., ... A I
12 A 70077 CUSHION - hood, rubber. . .. ... vvvvyunn.. e aa L1 .
13 A 70009 SPRING - hood cateh ... . ... e e e 1
14 138- 92 PIN - roll,3/168" X 3/4 . . . .. . oli e it e v e e uan 1.
15 A 70448 PIN-hoodlateh .5 ............cciiimuedenimnnss o1
18 A 70005 GRILLE) ........ PR Ul 7
17 A 11276  GASKET - headlamp retaining ., ..., ...... e e 2.
18 A 11275 - RING - headlamp retaining ... ......coup e lrvnnns 2
19 “187- 1102 -  SCREW - #6x 1/2" N.C.,seli-tap pan hd.ph. , . ...... e 6 -
20 A . 24526 MEDALLION - radiator grille . .......... .0 esu.. ) S
21 131- 138 NUT --1/4" Tinmerman push-on ,.......... e 2 7
22 113- 207 BOLT - 3/8" x 1" N,C, hex.hd, plated {(130). ... .~~ ... ... 2 - 7"
22 113- 206  ~BOLT -~ 3/8"=x 3/4" N.C. hex,hd.plated (180); . ....... S |
23 131 352 LOCKNUT - 3/8"N.C.hex. .. .....co0vvurn.. e 2
24 A 70012, PANEL - grille side R.H. . ...... PR S e eee s 1 .
25 A 70011 PANEL grilleside L.E. ., .......0c00uuuua.. e S S
26 187- 1117 =~ SCREW - Phillips taptite 10-24 x 3/8"pan hd. . . . . PRI [ I R
27 A 70147 . PANEL-hood'side ...............0... S 2" -
28 A 70195 SHROUD - hyd. control valve. . ... T T I
29 187- 1014 SCREW -'1-1/4"x 1/2" self-tap typel ......" ... ....4 ;-
30 195- 102 ~ WASHER - plainl/4"plated .................0.... 4 . °°
31 A 70454 PAD - foot pad, rubber R.H. (180). ... .. ... aco.n oWl o0 I
32" A 70038 - PAD - foot pad, rubber L.H. (180). . . ... .. vuouenn, 1 0w
32 A -70038. PAD-footpad, rubber (130} .. ............... JUNPIR AT _
33 A 170018 . FRAME -main (130).", . .. ... ... s vunerucanns 1 - :
34 A 70450 FRAME - main (180). ... . .« .ouvtnnnnnn. e et 1
. ! N i
!
L
oLl -
v )
L .
Printed in U.5.A. " Issued April, 1965 @



A “3
_ ‘ s .
1 CASE 130 AND 180 GARDEN TRACTOR 47 .
I‘ e IMPLEMENT LIFT
v REF. PART NO. DESCRIPTION - © REQD
X i 1 A 170396 GRIP - hand, implement lever . . . .......... e S |
2. A 10224 LEVER - assm., impl, lift hand, includes Ref.. . . ... ... ..
! Nos. 3,4and 5{130). . ... .. ... e A |
3. 138~ 136 PIN -roll 174" x 1-1/4". . i ittt i e i it enaavannns 2 .
4 NSS SHAFT - implement lever pivot . .e. .. . .. .o v v e v 1
5! NSs™ ¢ LEVER - center implement link (130} . ........ EIAPI S
6' A 70532 LEVER - assm., impl. lift hand, includes ref. ' !
o i Nos.'3, 7, 8and 9 (180) . .. .. e e i 1
7 B . - LEVER - center, implement link (180) . . . . ... ... ... 1
B, 138- 2007 PIN - spiral 1/4" x 1-1/4" (180). .. .. N c.. 2
IR 2 9 NSS - . SHAFT - implement leverpivot . . ..o oo v v v e 1
- - 10 A 70176 PIN-Iaircotter...... ... v mei i iieenanannns, 1 ‘
= ' .11 A 70487 . RATCHET - trip, footlever .......... PP A 1 )
12 13- “ 432 * -BOLT-1/4"x2"N.Chex........ P S
.13 131- 2 LOCKNUT - Essna 1/4"'N.C.hex, .. ... S
14 A 70395 SPRING - trip, ratchet .’ .. ......... e P
. 15 129- 103 NUT-3/8"N.C.plated. , .. .....¢c0oovsennnssennann 4
_ .16 192- 21 LOCKWASHER ~3/8"SAEplated . . . ... .% v o vv v v vncens 'y
17 A 70032 QUADRANT - implement lift ratchet . .. ............ .. 1
18 A 70038 ., “U-BOLT -quadrant3/8"N.C. .......c..u-runrrnnns 2
-19 A 70187 LEVER - foot, jmplement trip ........ ... .. ..., a.s 1
20 A 70186 BRACKET - implement foot triplever. . . ... ........ A ¢
, 21 120- 101 NUT - 1/4" N.C.hex.plated ......... i ieeaanaeean 2
22 192- 19 * LOCKWASHER - 1/4"plated ...... Y i recenr iR
23 113- 3 BOLT - 1/4"x3/4"N.C.hex.,plated. . . . .. ........... 2
* 24 113- 4 BOLT - 1/4"x 1" N.C.hexplated. . . .. ... vnvnonnn .1
25 195- 102 - WASHER-1/4"plated ., .........¢0ccuvurrmonnnns 2
_ 26 195- 108 WASHER - 5/8"plated . ... ... ... 00teeunriraiannn 2
. L 27 A 70225 LEVER - assm. impl. rear lift includes Ref., . .. .. ... " C
: Nos. 28,29, 30and 31 (130) . .. ... cvvvvv v 1
. ' .28  _NsS . SHAFT - impl. rear lift". .., ... .. e e 1 )
. - - 29 - NS8S LEVER-rear lift L. H. .. . . . v e e v v i vt v i s o s v e 1 .
. 30 " NSS L LEVER -rear lift R. H........ e [P 1 |
31 138- -136 2 ROLLPIN-1/4"%1-1/4"...........ccevrtnns L2
, 32 0 1038 FH RING - shaft retainer . ... ........... counnennnss 2
DRAWBAR AND TOW HITCH
"3 A 70171 - HITCH - assy., drawbar and tow. .. ... e e e e e 1
37 A 70175 SHAFT - pivot, hitch. . ... e e SR 1
B 38 A 70176  PIN-hair, cotter. ... ....c.ocvurununn e 2
’ / 30 105- 106 . WASHER - 1/2" WIOUEht . . .\ oo vvvn e emneenenns 2
. . - . . ' . ' &,
\ 1
— ® * Ig . _ __*
- - 3
i - of \ -7 -
:{; ' 3 | ' | l
. / : i g : ‘ - : Printed in U.S.A. L , , Issued April, 1966 - ‘




J—— - -
7] . .
-

48 | CASE 130 AND 180 GARDEN TRACTOR . , -

R C;QSE_ 130 AND 180 GARDEN TRACTOR,W,,.,,«

49
. NUMERICAL INDEX ) NUMERICAL INDEX b
PART PAGE REF. PART PAGE REF. PART PAGE REF. PART PAGE REF. PART PAGE REF. PART PAGE REF. .
NO. NO. ' NO. NO: NO. NO. NO. NO. NO. NO. NO. ' NO. NO. NQ. NO. NO. - NO. NoO.
— —
40035 9 20 ) A 70103 19 15 | A 70191 43 .. 3 A 72010 27 23] A 72075 21 31 | KO 220297 23 49
40035 11 20 A 70105 17 39 | a 70192 43 1. A . 72011 27 13 A 72076 21 16 | KO 220475 23 57
40035 13 28 | A 70106 17 30 A 70193 43 “3 - A 72012 27 14| A 72077 - .21 15 | KO 220476 - 23 58 -
40035 15 28 | A 70106 17 40 | a 70194 43 - 9 A 72013 27 20 |- A 72078 21 24 | KO 220720 43 27
A 7982 37 25| A 70107 17 33| A 70195 - 45 28 A 72014 27 17 . A 72079 ¢.721 * 23|KO 230011 7 20
A , 7982 - 37 - 25 [ A 70108 17 26| A 70196 ;47 20 A - 72015 . 27 19 A 72080 - 21 27| KO * 230011 7 43
A 10326 . 17 551 A . 70109 35 34 1A 70197 47 19 7 - A 72017 .27 22 A 72081 .- 21. 25| KO- ¢ 230080 7 26
A 11275 - 23 211 A ¢ 70110 35 T 2814 ~ 0202 23 15 A 72018 » 27 25| A 72082 21 26[KO - 230080 7 49
A - 11275 45 18| A 70110 39 _1la 70205 - .17 21 A . 72020 27 26| A, 72083 21 29 | KO ' 230087 - ™ 7 . 28
A 11276 23 20| A 70111 A | 70207 23 6 « AT 72021 - 27 . 24| A 72084 21, 28 | KO - 230087 - 7 - 51
A .11278 45 17 LA 70111 A 0208 23 - 5 A 72022 ay 211 A - 720857 21 17| KO -. 2301%0 7 16 *
A 11373 23 "3l A 70112 . A 70211« 23 - 38 A 72024 41 19 .A .- 272086 21" | 21| KO . 230170 7. 39
A 20346 23 4| A 70115 A 70212 23’39 - A 72024 41 43 ]A 72087 s .21 732 KO 230170 13 9
A ‘21481 23 30| A . 70116 A 70213 ° .. 23 ¢ .38 ' A 72025 41 « 17T} A - 72088 21 -, 361 KO 230170 15 9
A T 23885 37 1A 7011% | A 70214 23 teqn A - 72028 41 - 16| A . 73089 - 21 37| KO, 230722 23 23
A - 24526 45 200 A - 70118 '35 17 | A 70219 2% 41 - A 72026 41 40| A -, 72090 21 . 35 /KO 231032 7 5
A 24572 23 19 4 70119 35 15 1A 70221 23 Jg——- — - A . 72027 41 15| A 72091 - 21 19| KO 231032 -13 50
A 25423 25 91A . 70120 35 35 | A 70222 23 1 A 72027 ¢ 41 391 A . 72092 21 -40 1 KO .- 231032 - 15 50
A, 25441 25 31la | 70121 35 13 (A - 70223 33 46 A 72028 41 il A 72093 21  41{KO 231052 17 .49
A 125447 25 ., 20(a 70122 35 12 | A 70224 a2 . A . 72028 41 271 A 72094 21 39 | KO, 231281 23 24
- A 25461 <25 4la 70123 35 1A 70225 47 on A 72030 41 9t A 72095 21 44|'KO 231355 17 64
A 35956 3. .64 70123 41 - TlA 70230 43 22 A 72030 41 33| A 72096 2l' 431 KO . 232535 23 52
A 35960 39 - 14| a 70124 L 71A. 70231 43 19 A - 792031 41 . 1ol A& . 72007 21 B KO 235003 9 11
N 40736 25  PELax. 70125 35 LBl A 70232 43 23 A 72031 41 34] A 72008 21, _33/KO 235003 11 11
A 70000 43 . _Tw A 70128 3.9 (A 70233 43 24 A 72034 41 13 A 72099 21 34 | KO’ 235004 g .7
A 70005 45 16 | “Awr - 70127 33" 1| A 70234 43 ©ap A 72034 T 41 37| A 72100 i3 37 | KO 235007 7 17
A 78008 17 ' 1l a 20127 35 5| A 70389 35 16 A 72035 41 12| A 72100 15 57 | KO 235007 7 40
A 70008 37 2| A 70128 35 3| A 70390 35 10 A 72035 41 . 36| A 72100 1? 17 | KO 235007 . 13 10
A 70009 45 13 |'a 70129 37 5| A 70391 o 1 A 72036 41 21| A . 72101 2l 30;KO 235007 - 15 10
A 70011 45 25| A 70130 3% 714 70392 27 3 A 72036 ¥ = 41 45 | A 72102 . 21 221 KO 235008 7 15
© A 70012 45 24| A 70131 - 33 17 |« 70393 21. "2 A 72038 25 71 A .72103 21 46 | KO 235008 7 38
A 70018 - 45 331 A . 70135 37 9|A 70395 a7 14 A 7172039 25 - 51 A 72104 25 21KO 235009 7 14
A 70032 47 17 70138 33 .23 | A 70396 1 . 47. 1 A 72040 25 6| A 72105 - 21 2/ KO 235010 7 19
A 70038 45 32 A 70137 33 37 | A 70398 31 & — LA 72041 a5 23| A 72106 21 41 KO 235010 7 42
A 70038 45 32| a -70138 33 39 (A 70399 5 14 A 72042 25 10].4 - 72107 21 3| KO 235011 7 18
A - 70039 47 18 | A 70139 33 36 1A 70403 - 23 43 A 72043 25 1714 72108 19 301 KO 235011 7 41 .
LA 70040 _ -29 12 | A 70140 35 . 1A - 70446 23 39 A 72044 25 217 A 72108 21 7/KO 235025 13 16
370041 29 131 A 70141 - 33 35 | A 70447 23 40 A 72046 25 32| A 72108 21 5 KO 235025 13 52
A 70047 29 . 147 A 70142~ 33 38 | A . 70448 45 15 ‘A 7204% 25 33| A 72110 21 6| KO 235025 15 16
A 70048 29~ 15| A 70143 33 34 | A 70450 45 34 A 72048 25 11| A 72111 21 11XKO - 235025 15 52
A 70052 5 . 23]|A 70144~ 33 43 | A 70454 - 45 31 A 72049 25 18'| A 72112 41, 411KO 235026 13 17
A 70054 20°° 4| A 70145 - 33 24 | A 70455 29 31 A 72050 25 9| A 72113 41* 42 | KO 235026 15 17 -
- A 70054 29 23| A ,70146 33. 23.{ A 70460 - 29 32 A 72051 - 41 18| A 72114 43 KO 235047 7 9
A . 70034 29 34| A 70147 45 27 | A 70481 29 ‘33 A 72052 37 39| B 18208 33 8| KO 235048 7 6.
A 70055 29 3lA 70148 33 21 | A 70463 29 28 A 72055 37 30| B 51975 21 55 | KO 235048 13 51
A 70055 29 221 A 70149 . 33 16 | & 70463 31 21 A 72056 . 37 --37|B 51977 21 531 KO 235048 15 51
"A 70056 27 A 70150 - 8% 18 | A © 70467 31 15 A 72057 © 37 29, B 51978 21 51 | KO 235049 17 4
© A 70057 5 18( A 70151 33 19 LA 70472 " 43 13 A 72058 37 27({ B 51979 21 52 | KO 235052 17 7
A 70057 P 6| A 70152 33 - 12 [A 70473 43 14 A 72059 37 24| B - 51980 21 501 KO - 235054 17 14
A 70058 27. 5| A 70153 33 2614 70479 31 17 ° A’ 72060 3. 32| B 53256 19-  14{KO 235056 17 31
A 70061 31 . 41 A 70154 33’ 9 ] A. 70480 31 19 A 72061 37 38| B 53256 21 KO 235057 13 20 , .
A 70062 31 -3)A 70156 33 10 {A . 70481 31 20 A 72061 37 38| B 59353 21 54 | KO 235057 13 33
A 70066 31 5 A 70158 - 33 714 - 70482 . 31 18 - A 72062 37 36| B 59393 13 48 | KO 235057 15 20 o
A 70077 ° 45 12| A 70161 3. 15 |a 70483 35 1 A v 72062 37 36| B 29393 15 48 | KO 235057 15 53 :
A 70078 45 6| A 70163 0337 14 | a- 70483 a1 25 A 72063 37~ 33.C 10292 33 40| KO 235062 13 31
A 70079 45 1A 70164 33 28 |A 70485, 33 a2 A 72064 37 42|’ C 10681 31  28,KO ' 235070 13 29
A 70082 17 164 70169 ° 33- 31 ]4A 70487 47 11 A 72065 37 23| C 10682 31 28°1 KO 235070 13 24
A 70084 =717 171 A 70170 = ~ 33 20 | A 7 .70526° 19 g . A 72066 aq a4] C 10683 31 31 | KO 235070 o 15 54 .
A 70085 - 5 i6 | A 70171 47 36 |'A . 70532 47 .6~ A 72067 3m -...35| C 10687 31 38 | KO 235070 15 29
A 70088 5" wlA 70175 47 . 37| A 70533 a3 21 A 72068 37 40| C 10688 31 (40 | KO 235071 13 29
A 70090 5, 51A 70176 47 10 | A ' 72000 39 3 A 72069 37 26| C 10691 31 35| KO 235071 15 29
A 70091 19 B| A 70176 -47. 38| A 72001 39 11 A 72070 37 41| C 10692 31 39 /KO 235080 13 35
A 70094 19 1A 70177 33 6| A 72002 39 12 A 72070 37 41 |-€ ---10835 ——33__ _7T|KO 235084 17 52
A 70097 5 22 [-a 70178 33 1A 72003 . 39 5 A 72071 37 28| D 32477 25 25 |KO 235085 17 51
A 70099 19 A 0183 31 1' A 72004 39 8 A 72072 . 37 43| F 19645 27 12 | KO 235086 17 20
A 70100 19 10| A 0184 a1 Y 72005 39 7 A 72073 19 18! KO 220174 15 49 | KO 235097 19 25
A 70101 19 8tA . 70185 31 9| A 72008 39 4 A .7 72073 21 KO - 220174 13 49 | KO 235115 13 23
“A 70102 -°19 16 | A 70180 43 41A 72007 39 13 A 72074 21 20| KO 220174 23 _B3/KO 235115 15 23

Printed in U.5.A.

N

Issued April, 1966

Printed in U.S.A.

o

Issued Apr;il, 1966



-~ 80 1\" ' .CASE 130 AND 180 GARDEN TRACTOR
. o \ . NUMERICAL INDEX
. & . PART |- PAGE REF. _ PART PAGE' REF. PART PAGE REF.
. NO. \ . NC. NO. ° No. NO. NO. NO. NO. NO.
KO ‘235\117- 7 8 | KO -+ 275220 7 . 3|KOX 379-6 15 . 47
KO -~ 23518. - 1 7| KO 275267 7 27 | KOX 389-1 . 23 59.
KO 235125 13 111 KQ 275267 7 . 50 [ M -. 20007 23 - 28
KO 235125 15 11 |'KO 275303 23 60 | M 20149 23 - 44
KO. 235125, . 19 621 KO 275341 B Wilo . 3312AB 31 .30
KO 23516@ .13 45 | KO 2175341 13 . 58 |0 '3312A8 . 33 . 45
. . KO " 2351865, 15. 45| KO 275341 .15 . 58| 4557AB 31 16
e T - KO 235175 - , 13 . 2| KO 275341 19 + 21|o - 7768AB - 23 29
KO 235175 S5 2| KO - 275690 47 48| o 9638AB 37 3
. KO 235193 7. 32T KO 3798 15 2| o 1038FH o 47 32
. KO 235193 7 55 | KOA  _ 536 5 3| R 15077 25 .19 -
KO 23519 -  23. 16| KOA 231533 23 48 | R 15079 25 . °13
KO 235197 -~ 23 9| KOA 235092 13 B|R 15087 25 3
KO 235203 L23 14 | KOA 235092 15 | 6|R 1509G 2% - 8
] KO 235207 N 17 8| KoOA 235095 23 27 | R 15105 .25 36
KO .235260 % 25 . 34|KOA 235100 . 5 . 1|R-. 15106 - 25 i
I . KO 235277 Y17 56 | KOA 235139 "9 10| R 16147 25 - 12
KO- 235278, 17 57 | KOA 235139 - 9 18 |R 16148 25 16°
? KO 235287 9 2 | KOA 237155 7 25 | R 16170 25| 30
KO 235288 . 9.1 .16 KOA 235157 17 61 | R 18748 23 2.
KO 235289 9 16| KOA 235256 17 59 | VT 2888 T3l 41
Ko 235290 9 16 | KOA 235314 13 g8 |vr 2583 33] 27
KO 235368 17 5| KOA 235327 7 22 | W 50638 9l 21
KO 235461 13 4 | KOA. 235327 7 45 | W 50633 1% 21
. © ! KO 235472 43 28 | KOA 235381 18 27 | W 50638 .13 41
"KO- 235475 17 58 | KOA 235555 9 2 |w . 50635 15 41
. KO 235494 17 . 41 ESA ggggg% . gr . }g w 50633 35 31
v % KO 235496 17 45 A - & ,
Y KO 235526 9 13 | KOoA 285811 g 6 |+ HARDWARECQDE N_UN:RBERS
47 KO 235526 11 -~ 13| KOA 235616 9 ~ 15 : )
o KO 235556 13 38 | KOA 235646 7 56 | 13 412 5 91
KO 235556 . 15 38 | KOA 235675 7 0 33113 432 a7 . 12
KO 235563 5 24 | KOA 235807 19 27|13 616 17 20
KO < 235572 9 8 | KOA 235827 : 11 6|13 - 620 31 33
. KO 235573 9 17 | KOA 235828 11 10 |13 652 .39 . -2
KO 235631 7 10 |- KOA 235828 . 11 18 | 13 820 a1 42
KO 235690 7 30 | KOA. 235849 11 22 | 15 420 17 42
KO 235690 7 53 | KOA 235851 15 8|15 1260 29 10
o KO . 235803 11 . §|Koa 235857 7 48 | 15 1260 29 29
KO 235810 - 13 5 | KOA 235865 11 15 i 25 104 ' 5 20
KO 235810 T 13 | 55| KOoA 235866 11 . 15]25 104 7 1
KO 235810 15 5 | KOA 2358687 11 ' 15 |25 104 17 44
KO 235840 15 55 | KOB 235699 13 7 |25 106 31 37
KO 235811 11 7 KOX  22-35 9 12125 1510 27 4
KO 235815 v 15 31 | KOX 22235 11+ 12125 1510 27 16
| KO 235818 15 35| KOX 25-35 17 . 6341 . 18 13 13
| KO 235820 15 4| KOX 25-67 Y 47 | 41 - 18 15 13
| KO 235826 7 37 | KOX  25-71. 9 - 25|71 410 19 28
KO 235868 11 17| KOX  25-71 11 25 [ 73 . 48 23 35 .
KO 235881 43 29 | KOX 119-16 9 26 | 73 410 45 10
. KO 235883 . 17 11 | KOX 119-18 11 26 | 83 55 17 15
- KO 235889 11 2| KOX 119-16 13 ' 37 |83 55 39 19 -
KO 235890 11 16 | KOX 119-16 15 37 | 83 512 ° 31 29
KO 235891 |, 11 16 | KOX 271-30 15 ' 46 |83 614 31 29
KO 235892 11 16 | KOX 271-30 15 34 |92 4 5 19
KO 240013 7 21 [ KOX 271-30 13 46 | 92. 4 b 2
KO 240013 7 44 | KOX 271-30 11 . 24 192 6 17 . 1%
KO 240281 13 56 | KOX 271-30 g - 2492 -6 31 36
KO  24028] 15 56 | KOX 271-30 - 13 34 (92 - 6 33 .42
KO .. 270889 13 3| KOX 293-4 13 12 | 92 6 35 3
KO 270889 15 3| KOX 293-4 15 ; 12 |95 6 17 18
KO 2710977 13 1| KOX 293-4 17 ' 60 |95 6 31 34
- KO 271077 ] 1| KOX 386-1 g 23 | 111 517 43 - 2
KO 275066 7 31 | KOX 366-1 11 - 23 |113 1 19 2
KO 275066 7 54 | KOX 379-6 9 191|113 1 23 26
KO 275087 7 31 { KOX 379-6 11 19 | 113 1 23 31
KO 275087 7 54 | KOX 379-6 13 27 | 113 1 37 12
KO 275143 7 4 | KOX 379-6 . 13 47 | 113 2 17 12

Printed in U.S.A.

Issued April, 1966

. : CASE 130 AND 180 GARDEN TRACTOR

51
NUMERICAL INDEX .
PART R PAGE REF. PART - PAGE REF. PART PAGE ' REF.
_NoO. - NO. . No. No. NO.' NoO. NO. NO. NO.
! i N &a . A [
113 3 . 35 36 | 188 102 33 20 | 192 22 3B .27
113 3 45 7,138 102 - 33~ 25192 23 29 2
' +113 3 - 47 23 1°138 134 , 41 6 |192 23 29 21
113 4 s a4 24 | 138 134 - 41 301192 23 43 5
113 .. '8 3@? 5 26'138 136 47 3192 26 . 25 35
113 . 6. - € 13 19| 138 . 136 47 31 | 193 5 23 56
- 113 B, 15 19| 138 2007. 47 - g|193 g - * 45 11
113 8 . 17 3| 141 6 . 29 6 | 193 29 41 5
113~ w02 . 33 2] 141 6 29 25 | 193 29 41 29
113 102 43 10| 166 6 . 37 21 § 193 60 19 29
113 102 .-- 45 - -2 168 8. 7 37 22 1193 70 | 17 36
113. -103 »~ 18 . 20/ 166 23 41 4 (195 20 23 11
113 103 . -23 12{166 23 . | 41 28 | 195 102 45 30
113 .206 . .18 14169 . 77 - 21 42| 195 102 47 25
113 ~ 206 15 14 |,166 531 SRS 20 | 195 103 33 4
113 - 208 .. .- 45 22 |' 166 532 - 41 44 | 195 103 45 -3
113 . 207 1333|171 . 2 - 19 31195 106 47 39
113 207 . 15 33 173 210 . 2% 50 | 195 108 47 26
113 207 27 9173 212 ~17 . 29195 512 5 9
113 207 35 32| 173 224 23 55 |.195 515 17 8
113 207 . 45 22| 173 237 25 . 7195 515 17 ~ .43
113+ 208 . 13 401 173 239 - 19, 14| 195 515 —~ 737 10
113 208 15 40§ 175 436 17! 10 | 195 520 - 23 13
113 209 ) 13 25 | 177 131, - 5. _7/]195 522 13 24
113 * 209 15 25| 177 131 - 171 37 195 522 15 .24
113 . 221 23 181178 .~ 453 - - 33+ _ 307195 534 37 6
113 - 312 - .35 261187 - 408 23 754|195 - 545 13 36
126 C 12 35 29| 187 1014 “45; 29| 195 - 545 15 36
126 -12 - 3¢9 9| 182 1102 - 23° 221957 545 29 9
126 24 .- 41 111187 " 1102 - 45 . 19185 ' 545 31 7
126 . . 24 - 41 35| 187 1117 45 26 | 195 2080 -33 11
126 111 25 241 192 17 25 15 | 205 27 13 30
129 7 el17 38| 192 . . 18 5 g | 205 27 15 30
129 7 17- 321 192 .18 1% 54 | 211 3¢ 21- 18
129 18 25 14| 192 18 © 23 ¢ 51| 211 9 27" 28
. 129 37 17 531192 - 18 ' 25 -. 28 |211 11 33 3§,
129 101 « 19 - B 192 . 19 5 o5 1213 6 29
129 01 - 23 8192 19 13 18/ 213~ 6 29 24
129 101 23 33.| 192 19 15-... 18 | 214 253 35 14
129 101 45 9| 192 19 17 T 21214 256 .3 15
129 101 . 47 211 192 19. 17 9 217 200 .19 13
129 102 ‘ 23 10 | 192 . 19 17 13 (218 448 . 35 18
129 102 - 43 12 { 192 19 17 46 (218 - '5005-° 35 23
129. 102" | 45 5192 . 19 19 4218 5006 3% .. 67
129 103, 13 21| 192 - 19 23 7| 218 5008 . 35 25
129, 103: 15 211192 19 23 25 | 218 5059 . . .35 22
129 1030 ! 47 15| 192 . 19 23 . 32 |218 5060 35 5
129 105 - 29 1| 192-. 19 27 . 71218 5064 © 35 24
129 105 29 20 | 192 19 35 37 | 219 1 29 16
129 105 - 43 61 192 19 37 11 l.218 1- 29 35
129 121 . - 27 .8 192 19 45 .. 81219 1 31 10
129 - 409 5 2192 19 47 7 22 1219 1 -3 23 -
129 504 | 19 121 192 20 ~.719 0 19| 219 8 31 a2,
131 2 C 47 . 13 192 20. -, 33 ° -3|219 14 27 - 18
131 138 45 -"21(192 - . 20 * ° 43 11 | 221 5 13- .26
131 352 45 23| 192 - 20 45 4 | 221 5 15 26
131 357 29 1192 - 21 13 15 | 221 5 33 5
121 357 ‘ 29 . 30 192 21 13 22 | 221 674 33 33
-132 7 - 37 81192 21.. 13 32 | 222 41 19 26
132 50 ‘ 29 7| 192 21 © 13 39 (222 - 101 . 19 23
132 - 50 .29 T26q(192 ° 21 ‘15 15 | 222 112 19 24
132 77 29 0 gl192 - 21 15 22 | 222 4021 19 22
132 Mo 29 27192 - 21~ 15 32 | 321 846 43 25
132 . 77 P31 8| 192 21 - - 15 39.(321 847 - 43 26
132 77 31 22 | 192 21 .23 .17 )

138 92 . 45 14 | 192 a1 - - 27 10 |

138 98 ‘.33 13 |.192 .21 . 35 33

138 - 98 I ¥ 3] 192 21 47 16

Printed in U.S.A"

Q\%“



